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1. TEST REPORT CERTIFICATION

Applicant : BeyondSpot Technology Inc.
Address - 5F-5, No.83, Sec.2, Gongdaowu Rd., Hsinchu 300 Taiwan
Equipment Under Test : 802.11a/b/g Wireless Router
Model - BMAT700
Data Applies To : BMBGT700 ; BPAT700
Tested Date : May 26 ~ July 12, 2005
APPLICABLE STANDARD
STANDARD TEST RESULT

FCC Part 15 Subpart C (2004) AND

No non-compliance noted
ANSI C63.4 (2003)

Approved by: heviewed by:

TN
August b . 'i;' ],GW‘ WG?:, 2005

agficer of Hsinchu Laboratory
gapTiance Centification Serviees Inc.

C.F. Wu
Manager of Hsinchu Laboratory
Compliance Certification Services Inc.

WE HEREBY CERTIFY THAT: The measurements shown in the attachment were made in
accordance with the procedures indicated, and the energy emitted by the equipment was found to
be within the limits applicable. We assume full responsibility for the accuracy and completeness
of these measurements and vouch for the qualifications of all persons taking them.



@ Compliance Certification Services Inc.

FCC ID : S97-BMAT700
Report No. : 50526303-RP1
Page 4 of 116

2. EUT DESCRIPTION

2.1 DESCRIPTION OF EUT & POWER

Product Name

802.11a/b/g Wireless Router

Model Number

BMAT700

Data Applies To

BMBGT700 : BPAT700

Frequency Range

IEEE 802.11a: Base mode : 5745MHz ~ 5825MHz
Turbo mode: 5760MHz ~ 5800MHz

IEEE 802.11b/g : 2412MHz to 2462MHz

IEEE 802.11g Turbo mode : 2437MHz

Transmit Power

IEEE 802.11a : 14.52dBm
IEEE 802.11b : 20.38dBm
IEEE 802.11g : 18.97dBm

Channel Spacing

IEEE 802.11a : 20MHz
IEEE 802.11b/g : SMHz

Channel Number

IEEE 802.11a : Base mode: 5 Channels
Turbo mode: 2 Channels

IEEE 802.11b/g : 11 Channels

IEEE 802.11g Turbo mode: 1 Channel

Transmit Data Rate

IEEE 802.11a: 54, 48 ,36, 24, 18, 12, 9, 6Mbps

IEEE 802.11b: 11, 5.5, 2, 1 Mbps

IEEE 802.11g : 54, 48 ,36, 24, 18, 12, 11,9, 6, 5.5, 2, 1Mbps

IEEE 802.11a/g Turbo : 108, 96, 72, 48 ,36, 24, 18, 12, 11, 5.5, 2, IMbps

Type of Modulation

IEEE 802.11a : OFDM (64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11b : DSSS (CCK, DQPSK, DBPSK)
IEEE 802.11g : OFDM (64QAM, 16AQM, QPSK, BPSK)

Frequency Selection

by software / firmware

Power Source

48VDC (From Power Adapter / Ethernet, POE.)

Temperature Range | 0°C~+55C
Power Adapter :
No. Manufacturer Model No. Serial No. Power Input Power Output
. 100~240VAC
1 |Bothhand Enterprise Inc. | SA06L48-V | R02051001483 ;
p 50~60Hz, 0.6A 48VDC, 0.4A
Antenna Type :
No. Manufacturer Antenna Type | Connector Type | Antenna Model | Antenna Gain | Cable Loss
1 Pacific Wireless 5GHz Panel SMA RT58-19 19dBi | -
Hwa Yao Technologies . 2.53dB at
2 Co.. Ltd 5GHz Panel N-type Female PA-5775-19 19 dBi 5 0GHz
Hwa Yao Technologies . 1.95dB at
3 Co.. Ltd 2.4GHz Panel | N-type Female PA-2450-18 18 dBi 2 4GHz
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The difference of the series model

Model Number

Different Item

BMAT700

metal housing with external 5SGHz antenna (Hwa Yao Technologies Co., Ltd / PA-5775-19) for

802.11a and turbo mode

BMBGT700

metal housing with external 2.4GHz antenna (Hwa Yao Technologies Co., Ltd / PA-2450-18) for

802.11b/g and turbo mode

BPAT700

plastic housing including 5GHz antenna (Pacific Wireless / RT58-19) for 802.11a and turbo mode

To add a series models for business. The main board of these three models is same. The differences of these

three models are different housing and antenna.

Remark : For more details, please refer to the User’s manual of the EUT.

3. DESCRIPTION OF TEST MODES

IEEE 802.11a mode
The EUT (BMAT700 / BPAT700) had been tested under operating condition.

There are five channels have been tested as following :

Channel Frequency (MHz)
Base Low 5745
Base Middle 5785
Base High 5825
Turbo Low 5760
Turbo High 5800

IEEE 802.11a Base mode : 6Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11a Turbo mode : 12Mbps data rate (worst case) were chosen for full testing.

IEEE 802.11b/g mode
The EUT (BMBGT700) had been tested under operating condition.

There are four channels have been tested as following :

Channel Frequency (MHz)
Base Low 2412
Base Middle 2437
Base High 2462
Turbo Middle 2437

IEEE 802.11b Base mode : 11Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11g Base mode : 6Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11g Turbo mode: 12Mbps data rate (worst case) were chosen for full testing.

4. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4 and
FCC CRF 47 2.1046, 2046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057, 15.207, 15.209

and 15.247.
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5. FACILITIES AND ACCREDITATIONS

5.1 FACILITIES

All measurement facilities used to collect the measurement data are located at

Rm.258, Bldg.17, NO.195 , Sec. 4, Chung Hsing Rd., Chu-Tung Chen. Hsin-Chu,

Taiwan 310 R.O.C.

The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI
C63.4 and CISPR Publication 22.

5.2 EQUIPMENT

Radiated emissions are measured with one or more of the following types of linearly
polarized antennas: tuned dipole, biconical, log periodic, bi-log, and/or ridged waveguide,
horn. Spectrum analyzers with preselectors and quasi-peak detectors are used to perform
radiated measurements.

Conducted emissions are measured with Line Impedance Stabilization Networks and EMI
Test Receivers.

Calibrated wideband preamplifiers, coaxial cables, and coaxial attenuators are also used for
making measurements.

All receiving equipment conforms to CISPR Publication 16-1, “Radio Interference

Measuring Apparatus and Measurement Methods.”

5.3 LABORATORY ACCREDITATIONS LISTINGS

The test facilities used to perform radiated and conducted emissions tests are accredited by
National Voluntary Laboratory Accreditation Program for the specific scope of
accreditation under Lab Code: 200118-0 to perform Electromagnetic Interference tests
according to FCC PART 15 AND CISPR 22 requirements. No part of this report may be
used to claim or imply product endorsement by NVLAP or any agency of the US
Government. In addition, the test facilities are listed with Federal Communications

Commission (registration no: 90585 and 90584).



FCC ID : S97-BMAT700
Report No. : 50526303-RP1
Page 7 of 116

@ Compliance Certification Services Inc.

5.4 TABLE OF ACCREDITATIONS AND LISTINGS

Country | Agency Scope of Accreditation Logo
EN 55014-1, AS/NZS 1044, CNS 13783-1,
IEC/CISPR 14-1, IEC/CISPR 22, EN 55022, NV&& \
USA NVLAP |[EN 61000-3-2, EN 61000-3-3, ANSI C63.4, )
AS/NZS CISPR 22, AS/NZS 3548, IEC 200118-0
61000-4-2/3/4/5/6/8/11
3/10 meter Open Area Test Sites to perform FCC @
USA FCC Part 15/18 measurements
90585, 90584
3/10 meter Open Area Test Sites to perform VCCI
Japan ved conducted/radiated measurements R-1229/1189
C-1250/1294
FCC Method-47 CFR Part 15 Subpart C,D,E N
CISPR 11, FCC METHOD-47 CFR Part 18, EN d
55011, CNS 13803, CISPR 13, CNS 13439, FCC %
Taiwan CNLA |[Method-47 CFR Part 15 Subpart B, CISPR 14-1, P
EN 55014-1, CNS 13783-1, EN 55015, CNS
14115, CISPR 22, EN 55022, VCCI  CNS ILE‘?:}IS A
13438, EN 61000-4-2/3/4/5/6/8/11
#‘ﬁ‘
Taiwan | By |CNS 13803, CNS 13438, CNS 13439, SL2-IS-E-0002
CNS 13783-1, CNS 14115 SL2-IN-E-0002
SL2-A1-E-0002
SL2-R1-E-0002
SL2-R2-E-0002
SL2-L1-E-0002
=1
Canada | 9USUY 1 pgn12 Tssue 1 Canadi
Canada 1C 4417-1

* No part of this report may be used to claim or imply product endorsement by NVLAP or any agency

of the US Government.
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6. CALIBRATION AND UNCERTAINTY

6.1 MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer’s recommendations, and is traceable to

recognized national standards.

6.2 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for

tests performed on the apparatus:

PARAMETER UNCERTAINTY
Radiated Emission, 30 to 1000 MHz +/-3.2dB
Radiated Emission, 1 to 40 GHz +/-3.2dB
Power Line Conducted Emission +/-2.9 dB

Uncertainty figures are valid to a confidence level of 95%
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7. SETUP OF EQUIPMENT UNDER TEST

SUPPORT EQUIPMENT
No. Product Manufacturer | Model No. Serial No. FCC ID
1 Notebook PC COMPAQ N800V 5Y33KSQZM0OW4 1YR DoC
2 Notebook PC COMPAQ N800V 5Y31KSQZDITJ 1YR DoC
3 Wireless USB Adapter NETGEAR WGI111U PY3WGI11U

SETUP DIAGRAM FOR TESTS

For BPAT700
EUT
RJ-45 LAN
DATA IN
120VAC/60Hz Power IN
P+DATA OUT
On table
NETGEAR Under table
LAN Wireless USB Adapter (3), ;
120VAC/60Hz COMPAQ COMPAQ 120VAC/60Hz
Notebook PC (1) Notebook PC (2)
For BMAT700 & BMBGT700
2.4GHz
or EUT
5.0GHz
Anterna Ant. Port
RJ-45 LAN
DATA IN
120VAC/60Hz Power IN
P+DATA OUT
On table
NETGEAR Under table
LAN Wireless USB Adapter (3), ;
120VAC/60Hz COMPAQ COMPAQ 120VAC/60Hz

Notebook PC (1) Notebook PC (2)
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EUT OPERATING CONDITION

1. Set up all computers like the setup diagram.
2. All of the function are under run.

3. The “Atheros Radio Test <ART> Revision 4.8 BUILD #12” software was used for testing.
(1)TX Mode:
= Tx Data Rate:6Mbps (IEEE 802.11a mode — PCB J5 Port ANT_A)
11Mbps long (IEEE 802.11b mode — PCB J6 Port ANT_B)
6Mbps (IEEE 802.11g mode — PCB J6 Port ANT_B)
12Mbps (IEEE 802.11a Turbo mode — PCB JS Port ANT_A)
12Mbps (IEEE 802.11g Turbo mode — PCB J6 Port ANT_B)
= Toggle output mode = TX100
= Target Power: IEEE 802.11a mode Channel Low (5745MHz) = 11
IEEE 802.11a mode Channel Middle (5785MHz) = 11
IEEE 802.11a mode Channel High (5825MHz) = 11
Target Power: IEEE 802.11b mode Channel 1 (2412MHz) = 16.5
IEEE 802.11b mode Channel 6 (2437MHz) = 16.5
IEEE 802.11b mode Channel 11 (2462MHz) = 16.5
Target Power: IEEE 802.11g mode Channel 1 (2412MHz) = 14
IEEE 802.11g mode Channel 6 (2437MHz) = 14
IEEE 802.11g mode Channel 11 (2462MHz) = 14

= “b “=>Toggle turbo mode
Target Power: IEEE 802.11a Turbo mode Channel Low (5760MHz) = 10
IEEE 802.11a Turbo mode Channel High (5800MHz) = 10
Target Power: IEEE 802.11g Turbo mode Channel 6 (2437MHz) = 13

(2)RX Mode :

= Continuous RF <R>eceive mode

Notebook PC (2) ping 192.168.1.10 —t -1 5000 to Notebook PC(1)
Notebook PC (1) ping 192.168.1.20 —t -1 5000 to Notebook PC(2)

All of the function are under run.

N » ok

Start test.
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8. APPLICABLE LIMITS AND TEST RESULTS

8.1 6dB BANDWIDTH

LIMIT

§ 15.207(a) (2) For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz

TEST EQUIPMENTS
Description & Manufacturer Model No. | Serial No. Date of Calibration
ROHDE & SCHWARZ SPECTRUM
ANALYZER FSEK30 | 835253/002 September 06, 2004
TEST SETUP
SPECTRUM
EUT ANALYZER
TEST PROCEDURE

The transmitter output was connected to a spectrum analyzer.

The bandwidth of the

fundamental frequency was measured by spectrum analyzer with 100 KHz RBW and 1MHz
VBW. The 6dB bandwidth is defined as the total spectrum the power of which is higher than

peak power minus 6dB.
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TEST RESULTS

No non-compliance noted

IEEE 802.11b MODE

Channel Frequency | 6dB Bandwidth Minimum Limit .
Channel Pass / Fail
(MHz) (kHz) (kHz)
Low 2412 11623 500 PASS
Middle 2437 11863 500 PASS
High 2462 11583 500 PASS
IEEE 802.11g MODE
Channel Frequency | 6dB Bandwidth | Minimum Limit .
Channel Pass / Fail
(MHz) (kHz) (kHz)
Low 2412 16633 500 PASS
Middle Base mode | 2437 16593 500 PASS
High 2462 16513 500 PASS
Middle |Turbo mode| 2437 32945 500 PASS
IEEE 802.11a MODE
Channel Frequency | 6dB Bandwidth | Minimum Limit
Channel Pass / Fail
(MHz) (kHz) (kHz)
Low 5745 16553 500 PASS
Middle | Base mode | 5785 16633 500 PASS
High 5825 16593 500 PASS
Low 5760 33186 500 PASS
Turbo mode
High 5800 33106 500 PASS
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6dB BANDWIDTH (802.11b MODE)
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CH High ( 802.11b MODE )
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6dB BANDWIDTH (802.11g MODE)
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CH High ( 802.11¢ MODE )

Delta 1 [V11] REBL 100 kHz RF Att 30 de
Ref Lvl 0.85 db B 1 MHz
127 dBuv 16.51302605 MHz SHT 5 ms Urmit dBuy
127
120 -
110

100 n§f1ﬂn HE fUﬁLVMM”A“ﬁmravawu«wwnm”mAm\M“1

]V&?ﬂ \1 A
30
o

80

wa

=]

50

40

30
27

Center 2,462 GHz 2 MHz .~ Span 20 MHz

Dz te: 04, JUL.2005 16:19:12




Compliance Certification Services Inc. FCC ID : S97-BMAT700
Report No. : 50526303-RP1
Page 17 of 116

6dB BANDWIDTH ( 802.11g Turbo MODE)
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6dB BANDWIDTH ( 802.11a Base MODE)
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CH High ( 802.11a Base MODE )
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6dB BANDWIDTH (802.11a Turbo MODE)
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BERT=H 04 JUL.2005 21:20:57
CH High ( 802.11a Turbo MODE )
® Delia 1 [T1] REW 100 kHz  RF Att 30 dB
Ref Lvl -0.44 dB& VB 1 MHz
127 dBuv 33.10621242 MHz  SHT 10 ms  Unit By
127
120 -
110
1ogf=i 100 28 dR”WM‘WW& M
1 M 1
I O J‘«W«MU L MUWT »
30 Aj\r)\J th‘
B b
\lh
wa
60
50
40
30
27
Center 5.739977455 (GHz 4 MHz - Span 40 MHz
Dz te: 04, JUL.2005 21:19:16
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8.2 99% BANDWIDTH
LIMIT

None; for reporting purposes only.

TEST EQUIPMENTS
Description & Manufacturer Model No. Serial No. Date of Calibration
ROHDE & SCHWARZ SPECTRUM
ANALYZER FSEK30 835253/002 September 06, 2004
TEST SETUP
SPECTRUM
EUT ANALYZER
TEST PROCEDURE

1. The spectrum shall be set as follows :

Span : The minimum span to fully display the emission and approximately 20dB below peak

level.

RBW : The set to 1% to 3% of the approximate emission width.

2. Compute the combined power of all signal responses contained in the trace by covering all the

data points.

3. For 99% occupied BW, place the markers at the frequency at which 0.5% of the power lies to the
right of the right marker and 0.5% of the power lies to the left of the left marker.
4. The 99% BW is the bandwidth between the right and left markers.
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TEST RESULTS

No non-compliance noted

IEEE 802.11b MODE

Channel Frequency 99% Occupied power bandwidth
Channel
(MHz) (MHz)
Low 2412.00 15.71
Middle 2437.00 15.71
High 2462.00 15.79

1EEE 802.11g¢ MODE

Channel Frequency 99% Occupied power bandwidth
Channel
(MHz) (MHz)
Low 2412.00 16.55
Middle Base mode 2437.00 16.55
High 2462.00 16.55
Middle Turbo mode 2437.00 33.18

IEEE 802.11a MODE

Channel Frequency 99% Occupied power bandwidth
Channel
(MHz) (MHz)
Low 5745.00 16.55
Middle Base mode 5785.00 16.55
High 5825.00 16.55
Low 5760.00 33.10
Turbo mode
High 5800.00 33.50
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Compliance Certification Services Inc. FCC ID : S97-BMAT700

99% BANDWIDTH ( 802.11b MODE)

CH Low ( 802.11b MODE )
@ Marker 1 [T11 REBL 300 kHz RF Attt 20 dB
Ref Lwvl 112.65 dBuY WE 1 MH=z
127 dBuv 2.41586774 GHz SHT 5 ms Umit By
127,
¥1 ([T 112.65 dBuV
i [ 1 = -
120 245 BEPP4—EH
OPf 15. 71142235 MH=z
- N N w1y (T11 97.51 dBwv|SEL
Z2.40408M17 GHz
95.30 dBuv
100 4o by i o e
il
30 lli I + + A
80 }
70 M
60
50
40
20
27
Center 2.412 GHz 2 MHz~ Span 20 MHz
Date: 04, JUL.2005 16:57:16
CH Mid ( 802.11b MODE )
® Marker 1 [T11 RELI 300 kHz RF Att N dB
Ref Lwvl 110.88 dBuv WEl 1 MHz
127 dBuv 2.43880772 GHz SHT o oms Umit by
127,
Y1071 110.89 dBuv
120 2—435f52HH -
OFB 15. 71142285 MH=z
1 wr T SGL
- , L 1 [T1] 100,58 dBuv
LAZ29 168433 GHz
1| m .B7 dBuv
100 ki f BREPS—GH
154
I,
30
|| i
80
70
I
50
50
40
30
27
Center 2.4327 GHz 2 MHz - Span 20 MHz
Dz te: 04 JUL.2?005 16:54:09
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CH High ( 802.11b MODE )
Marker 1 [T11] RBW 300 kHz RF &tt 3 dB
Raf Lvl 112.13 dBv VEL 1 MHz
127 dBuv 2.45B93387 GHz SHT 5 ms Unit dBuy
127,
¥1(0T1] 112,18 dBuy
. “
120 —o S5 A—HH
.79158317 MHz
o 99,76 dBuv|6L
L45386393 GHz
oy l 93.02 dBuv
100 t e
Il
30
aq
S il T
&0
50
40
30
27
Center 2,462 GHz 2 MHz .~ Span 20 MHz
Date: 04, JUL.2005 {6:53:14
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99% BANDWIDTH ( 802.11¢ MODE)
CH Low ( 802.11g MODE )
@ Marker 1 [T1] RBW 300 kHz  RF Att m de
Ref Lvl 107.684 dBuy B 1 MHz
127 dBuv 2.413915B% GHz SWT E mns Unit dBuy
127,
T 107.[54 dBwv
) (] B
120 Rt ST
OPB 16.55310621 MHz
- w1 (711 95,86 dBwy|SEL
2.40372345 GHz
r B I mh, i dE .
0 | VLA J i ]l .“l_l_ln.ha|“ imﬂb"h.. l__,.l!,!.[!-
100 1| ] |\| ||'1 [T r'| |‘| ]l w|- |v|: ] ‘”l |-| |I||||[‘!,‘|1i|.
i | | [UANTG
| ‘ I 154
30 T — l A | \l
o I
70 ¥ \[
50—}
50
40
=0
27
Center 2.412 (GHz 2 MHz~ Span 20 MHz
Date: 04, JUL.2005  16:46:47
CH Mid ( 802.11g MODE )
® Marker 1 [T1] RBW 300 kHz  RF Att 30 dB
Ref Lvl 108.71 dBwy WE 1 MHz
127 dBuv 2.43693988 GHz SWT 5 ms Unit dBuy
127
RISER 108.[71 By
120 R E = ST -
OPB 16.55310521 MHz
- VT [T1] 97.[38 dBav| 5L
2, 42864379 GHz
87 By
100 1!
154
90 ” w
50 ¢
70
B0 '
50
40
30
27
Center 2.4327 GHz 2 MHz - Span 20 MHz
Date: 04.JUL.2005  1G:49:32
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CH High ( 802.11g MODE )
Marker 1 [T1] RBW 300 kHz  RF Att n de
Raf Lw]l 108.42 dBEupv VBl 1 MH=z
127 dBuv 2.45580762 GHz SWT E ms Unit ABuy
127
Y1 0T1] 108,142 dBuy|
120 PSR
oPB 16.55310621 MHz
VT [T1] 94.59 dBwv|S6L
2.45364329 GHz
q [Ty B8 dBuy
154
| n
Bl
50
40
30
27
Center 2,462 GHz 2 MHz .~ Span 20 MHz
Date: 04.JUL.2005  16:50:32
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99% BANDWIDTH ( 802.11g Turbo MODE)

CH Mid ( 802.11g Turbo MODE )

@ Marker 1 [T11 REBL 1 MHz RF Att 0 de
Ref Lwvl 110.28 dBuy WE 3 MHz
127 dBuv 2.43471543 GHz SHT 5 ms Uit dB v
127,
¥1[T11] 110.28 dEpv
120 2 Hee -
0P\ 33.18E37E7S MHz
Ty IT11 102.09 dBev|2EL
2 42020641 GHz
il s ==
Y At
154
I
j L“
' |
50[—
40
30
27
Center 2,437 GHz 4 MHz - Span 40 MHz

BERT=H 04 JUL.2005 16:44:48
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99% BANDWIDTH ( 802.11a Base MODE)

CH Low ( 802.11a Base MODE )

Marker 1 [T11 REBL 300 kHz RF Att 0 de
<%%>Ref Ll 104.08 dBuY WEI 1 MHz
127 dBuV 5.73996994 GHz SHT 5 ms Uit dB v
127,
¥1[T11] 104. 08 dBpv [
120 S 39 e
0P 16.55310621 MHz
- VT [T1] 97.06 dBuv|°6L
1 5.73672E45 GHz
¥1d [T11 92.88 dBuv
100 | ITRNTIT I, T IO Prefbenclbrmrm e

TR T
w | 154
30 '

B0 3|
"I I | '

Kl

&0 L}

50

40

30
27

Center 5,745 GHz 2 MHz~ Span 20 MHz
Date: 04, JUL.2005 20:11:47

CH Mid ( 802.11a Base MODE )

@ Marker 1 [T11] RBL 300 kHz RF att n de
Ref Lvl 104.43 dBgy VEL 1 MHz
127 dBuVv 5.73173351 GHz SHT 5 ms Uit dBuy
127
ARIREN 104,43 dBuv)
120 o B i
0P {E.55310621 MHz
- VT [T1] 95.[34 dBwv|2BL
5. 776720345 GHz
vrd [T11 I 95.[45 dBuv
100 u NP T P ] P WPATRTRI N P T Y1, O S

I i -
. \1{‘ | i
|

T

50

50

40

30
27

Center 59.785 GHz 2 MHz - Span 20 MHz

Oa te: 04 JUL.2005 20:09:16
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CH High ( 802.11a Base MODE )

Marker 1 [T1] RBW 300 kHz  RF Att n de
<%%>Ref Lwl 103.52 dBEupv VBl 1 MH=z
127 dBuv E.B3153219 GHz SWT E ms Unit ABuy
127
¥1([T1] 103.62 dBu|
120 S AR EH
oPB 16.55310621 MHz
- VT [T1] 96.54 dBuv|S6L
551668337 GHz
9650 dEuv
100 S P R e Lyt Boda T GH
L ) -
90 ] L uuu

ot |
70
BUjpHE

50

40

30
27

Center 9.825 GHz 2 MHz .~ Span 20 MHz

Dz te: 04 JUL.2005 20:05:56
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99% BANDWIDTH ( 802.11a Turbo MODE)

CH Low ( 802.11a Turbo MODE )
@ Marker 1 [T11 REBL 1 MHz RF Attt 20 dB
Ref Lvl 105. 682 dBuY B 3 MHz
127 dBuv £.74B89780 GHz SWT E mns Unit dBuy
127,
¥ [T1] 105.[82 dBwv
120 b -
0P\ 33.10621E42 MH=z
- T [T1] 100.[71 dBpv|=tEL
! 5.743445B9 GHz
.
100
30 H " “ \“
50 I
T
70
&0 l
50
40
=0
27
Center 9.76 GHz 4 MHz . Span 40 MHz
Date: 04 JUL.2005 21:24:44
CH High ( 802.11a Turbo MODE )
@ Marker 1 [T11 RBLI 1 MHz  RF att 30 dB
Ref Lvl 106.36 dBwy WE 3 MHz
127 dBuv 5.73923846 GHz SWT 5 ms Unit dBuy
127
RISER 106.[36 dBwv
120 570023040 5H -
DPE 33.50701403 MHz
- VT [T1] 93.142 dBev|SC6L
: 5. 78304E09 GHz
wrdl [T1 3B dBuv
100 "
-
J 154
90— ..' ”“ “I 1 )1'{‘
80 | ) T
- \ .
60
50
40
30
27
Center 5.8 GHz 4 MHz - Span 40 MHz
Nate: 04, JUL.2005 21:26:32
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8.3 MAXIMUM PEAK OUTPUT POWER

LIMIT

§ 15.247(b) The maximum peak output power of the intentional radiator shall not exceed the
following :

§ 15.247(b) (3) For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz,
and 5725-5850 MHz bands : 1 watt.

§ 15.247(b) (4) Except as shown in paragraphs (c) of this section , if transmitting antennas of
directional gain greater than 6 dBi are used the peak output power from the intentional radiator
shall be reduced below the stated values in paragraphs (b)(1) or (b)(2), and (b)(3) of this section ,
as appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

§ 15.247(c) (1) (i)
§ 15.247(c) (1) (i)

TEST EQUIPMENTS
Description & Manufacturer Model No. | Serial No. Date of Calibration
ROHDE & SCHWARZ SPECTRUM
ANALYZER FSEK30 835253/002 September 06, 2004
TEST SETUP
SPECTRUM
EUT ANALYZER
TEST PROCEDURE

1. The spectrum shall be set as follows :
Span : 1.5 times channel integration bandwidth.
RBW : IMHz
VBW : 3MHz
Detector : Peak
Sweep : Single trace
2. Compute the combined power of all signal responses contained in the trace by covering all the
data points.
3. For 99% occupied BW, place the markers at the frequency at which 0.5% of the power lies to
the right of the right marker and 0.5% of the power lies to the left of the left marker.
4. The peak output power is the channel power integrated over 99% bandwidth.
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TEST RESULTS

This is fixed, point-to-point operation system. Therefore, for the maximum antenna gain of 18dBi
operating in 2400~2483.5MHz, the limit is 26dBm; and for the maximum antenna gain of 19dBi

operating in 5725~5850MHz, the limit is 30dBm.
No non-compliance noted

IEEE 802.11b MODE, For 18dBi Antenna

Channel Peak Power Cable loss Peak Peak Power
Channel | Frequency | Output Reading (dBm) Power Output Limit Pass / Fail
(MHz) (dBm) (dBm) (dBm)
Low 2412 19.88 0.5 20.38 26 PASS
Middle 2437 19.61 0.5 20.11 26 PASS
High 2462 19.23 0.5 19.73 26 PASS
Remark:

1. At finial test to get the worst-case emission at 11Mbps.
2. The result basic equation calculation as follow : Peak Power Output = Peak Power Reading + Cable loss

IEEE 802.11g MODE, For 18dBi Antenna

Channel Peak Power Cable loss Peak Peak Power
Channel | Frequency | Output Reading (dBm) Power Output Limit Pass / Fail
(MHz) (dBm) (dBm) (dBm)
Low 2412 17.81 0.5 18.31 26 PASS
Middle | B3¢ | 2437 17.71 0.5 18.21 26 PASS
mode
High 2462 18.47 0.5 18.97 26 PASS
Middle | 1P| 9437 17.45 0.5 17.95 26 PASS
mode
Remark:

1. At finial test to get the worst-case emission at 6Mbps (For Base mode) and at 12Mbps (For Turbo mode)
2. The result basic equation calculation as follow : Peak Power Output = Peak Power Reading + Cable loss

IEEE 802.11a MODE, For 19dBi Antenna

Channel Peak Power Cable loss Peak Peak Power
Channel | Frequency | Output Reading (dBm) Power Output Limit Pass / Fail
(MHz) (dBm) (dBm) (dBm)

Low 5745 14.02 0.5 14.52 30 PASS

Middle | B3 |57gs 14.02 0.5 14.52 30 PASS
mode

High 5825 14.00 0.5 14.50 30 PASS

Low T 5760 13.09 0.5 13.59 30 PASS
urbo

High | ™09 5300 13.41 0.5 13.91 30 PASS

Remark:

1. At finial test to get the worst-case emission at 6Mbps (For Base mode) and at 12Mbps (For Turbo mode)
2. The result basic equation calculation as follow : Peak Power Output = Peak Power Reading + Cable loss
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MAXIMUM PEAK OUTPUT POWER (802.11b MODE)

CH Low ( 802.11b MODE )

<%%> Marker 1 [T11 REBL 1 MHz RF &ttt a0 dB
Ref Lwvl 119.44 dBuy WE 3 MHz
127 dBuv 241237575 GHz SHT 5 ms Umit dBuy
127
¥ 0711 119.44 dB,u\."-

e EWatal C
P I S

L
120 *
,MMMW\‘ M4 kg LR 19.88 dBm
JJ\"p CH |Blw, 17.qo000p00 mHz| SEL
W

HJ ’
I/ .
% o

7a
50
50
40
co
- co |
27 | |
Center 2.412 GHz 2.5 rHz. Span 23 MHz
Date: 04 JUL.2005 _ 13:34:23
CH Mid ( 802.11b MODE )
@ Marker 1 [T1] RBLI 1Mz RF Att 20 dB
Ref Lv) 118.54 dBuv  VEM 3 MHz
127 dBuv 2.43E67214 GHz  SWT 5ms  Unit B
127,
ERIRED) 118.[F4 dBav
120 Mi PO R R L
ol “\WWWM%WR 19.61 dBn
. A CH,, 17.duoonjpoo ez SEL

HJﬂ
100

/ W
30

1/ i
e 'y

wa

50

50

40

co

30 Clj I

27

Center 2.4327 GHz 2.5 MHz» Span 25 MHz

Oa te: 04 JUL.2005 19:33:42




Compliance Certification Services Inc. FCC ID : S97-BMAT700
Report No. : 50526303-RP1

Page 34  of 116

CH High ( 802.11b MODE )

Marker 1 [T11 REBLI 1 MHz RF &ttt 0 dB
Ref Lyl 1168.37 dBav = 3 MHz
127 dBuv 2.45B66634 GHz SWT E ms Unit By
127
ASRIRER! 118.[37 dBav
. | carcng |
120 —Hr t—trtr
wwwﬁm WM“N%MPHR 19.23 dBm
- LMY (il ‘a% 7. 00000000 MHz| SBL
e

W

7 -
L/ i
& g

wa

=]

50

40

co

30 Clj I

27

Center 2,462 GHz 2.5 MHz .~ Span 25 MHz

Dz te: 04 JUL.2005 19:32:33
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MAXIMUM PEAK OUTPUT POWER (802.11¢ MODE)

CH Low ( 802.11g MODE )

@ Marker 1 [T11 REBL 1 MHz RF Att 0 de
Ref Lvl 116.02 dBuv VB 3 MHz
127 dBuv 2.41467535 GHz SHT 5 ms Uit dB v
127,
¥1([T1] 116.02 dBuv
. “V\
120 I R et === ee
M H [ALIR 17.81 dBm
MU‘WMN\N\WW#W M”“M'M , 13| 00000p00 HHZ|SEL
110 Fv
100 J t
| Mr M4
= 1l
i
80
70
&0
50
40
co
- co |
27 | |
Center 2.412 (GHz 3 MHz~ Span 20 MHz
Date: 04, JUL.2005 {7:48:22
CH Mid ( 802.11g MODE )
@ Marker 1 [T11 RBLI 1 MHz RF att M dB
Ref Lvl 116.17 dBay VB 3 MHz
127 dBuv 2.43053707 GHz SHT 5 ms Uit dBuy
127
Y1 ([T1 116.|17 dBuy
: o “
120 T 2| 43053700 GH
CH |PLIR 17.71 dBm
110 |MNWWMWWMMM 19| 00000pOO MHz| SBL
100 H
1HA
o ..wu u %M
80 ¥ k¥
70
60
50
40
co
o C0 |
2 | |
Center 2.4327 GHz 3 rMHz - Span 20 MHz

Oa te: 04 JUL.2005 17:47:15
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CH High ( 802.11¢ MODE )

Marker 1 [T11 REBLI 1 MHz RF &ttt 0 dB
Ref Lul 117.21 dBav  VBM 3 MHz
127 dBuv 2.45782164 BHz  SWT & ms Uit B
127
" ([71] 117.21 dBaV| g
120 ; a5 rasltEe—GH
W CH |PLR 16,47 dBm
10 M MW“W&MQMM jal oonogpnn ez SEL
100 f *
1M&
ag ” !
audﬁ, | ULMA
70
B0
[=1]
40
co
0 o |
2 | |
Center 2,462 GHz 3 MHz - Span 20 MHz

Dz te: 04, JUL.2005 1¥:45:45
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MAXIMUM PEAK OUTPUT POWER (802.11¢g Turbo MODE)

CH Mid ( 802.11g Turbo MODE )
@ Marker 1 [T11 REBL 1 MHz RF Att a0 dB
Ref Lwvl 112.51 dBuy WE 3 MHz
127 dBuv 2.43454569 GHz SHT 5 ms Unit dB v
127,
¥1 ([T 12.p1 dBuv
i [ 1 = -
120 2 e RS
1 CH |PLIR 17.45 dBm
110 b ey prlon ...ﬂmmmd..ma.m ot a1y CH W 35. 00000000 MHz S
r/ L i e Ty P \‘\
100 |
Ma
SLW{‘\L‘ \Mﬁ
70
60
50
40
Co
0 i |
27 | |
Center 2,437 GHz S MHz~ Span S0 MHz
Date: 04, JUL.2005 15:36:49
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MAXIMUM PEAK OUTPUT POWER (802.11a Base MODE)

CH Low ( 802.11a Base MODE )

Marker 1 [T11 REBL 1 MHz RF Att a0 dB
Ref Lwvl 112.38 dBuvy WE 3 MHz
127 dBuv 5.74310621 GHz SHT 5 ms Umit By
127
¥ 0711 112.38 dBpv
120 s 25 1obe sz I
1 CH |PLIR 14/.02 dBm
SGL
0 b CHYBH L 18),00000000 rikz
ok *Jw%
100 4%
1MA
30 | Un\l "
80 Nw %WM.I Ly
70
60
50
40
co
0 Co |
27 | |
Center 5,745 GHz 3 MHz~ Span 30 MHz
Date: 04, JUL.2005 20:45:32

CH Mid ( 802.11a Base MODE )

® Marker 1 [T11 RBLI 1 MHz RF att M dB
Ref Lvl 112.45 dBav VB 3 MHz
127 dBuVv 5.7B8418B38 GHz SHT 5 ms Uit dBuy
127
Y1 ([T1 112 .45 dBuv
: (] “
120 SRS —HH
1 CH |PLIR 14.02 dBm
CH 19} 00000000 MHz|2BL
110 | |thw; \_,LH,um\lu waw“ ; z
100 |J}fIr (W1
1HA
30 H
80 it L)
70
60
50
40
co
o C0 |
27 | |
Center 59.785 GHz 3 rMHz - Span 20 MHz

Oa te: 04 JUL.2005 20:44:19
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CH High ( 802.11a Base MODE )

Marker 1 [T11 REBL 1 MHz RF Att 30 de
<%%>Ref Lwl 112,32 dBuY WE 3 MHz
127 aBuv 5.82605210 GHz SWT 5 ms Unit dBuy
127
Y1 ([T1] 112.32 dB,u.V-
120 TR E RS A
1 CH |FLIR 14).00 dBm
- . . bH [BUW 19| 0000000 MHz|36L
WW*’WW%WMW
|

100 i

“W na
£ {|

80 Ull

wa it

=]

50

40

30 Clj I

27

Center 9.825 GHz 3 MHz - Span 20 MHz

Dz te: 04 JUL.2005 20:42:58




Compliance Certification Services Inc. FCC ID : S97-BMAT700
Report No. : 50526303-RP1

Page 40  of 116

MAXIMUM PEAK OUTPUT POWER (802.11a Turbo MODE)

CH Low ( 802.11a Turbo MODE )

Marker 1 [T11 REBL 1 MHz RF &ttt a0 dB
Ref Lwvl 107.68 dBuy WE 3 MHz
127 dBuv 5.75515431 GHz SHT 5 ms Umit dBuy

127
¥ 0711 107 .69 dBEuv

. ol

120 S EEHE e+
CH |PLIR 13.09 dBm

o A CH|BW  35.00000000 MHz|SCGL

T S ST mw»»wmﬂmmm\

100 m
Ma
. .IMJ

80 |
I

70
&0
50
40
[
- co |
27 | |
Center 9.76 GHz 5.2 MHz~ Span 52 MHz
Date: 04, JUL.2005  21:31:36
CH High ( 802.11a Turbo MODE )
® Marker 1 [T11 RBLI 1 MHz  RF att 30 dB
Ref Lvl 108. 46 dBwy WE 3 MHz
127 dBuv 5.73563527 GHz SWT E ms Unit dBuy
127
RISER 108.48 dBwv
120 eI =T -
CH |PLR 13.41 dBm
o CH |BY 36. (0000000 MHz|2BL

1
Wwwmmﬂwwwmwwvww
100 u

i,
A W”WLW

wa

=

50

50

40

co
o Ca |
27 | |

Center 5.8 GHz 5.2 MHz» Span 52 MHz

Oa te: 04 JUL.2005 21:30:41
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8.4 MAXIMUM PERMISSIBLE EXPOSURE

According to FCC 1.1310 : The criteria listed in the following table shall be used to evaluate
theenvironment impact of human exposure to radio frequency (RF) radiation as specified in

1.1307(b)LIMITS FOR MAXIMUM PERMISSIBLE EXPOSURE (MPE)

Frequency Range | Electric Field Magnetic Field | Power Density Average Time
(MH2) Strength (V/m) | Strength (A/m) (mW/cm?) g
(A) Limits for Occupational / Control Exposures
300-1,500 -- -- F/300 6
1,500-100,000 -- -- 5 6
(B) Limits for General Population / Uncontrol Exposures
300-1,500 -- -- F/1500 6
1,500-100,000 -- -- 1 30

CALCULATIONS

AJ30xPxG & S E?

d " 3770
Where E = Field strength in Volts / meter
P = Power in Watts
G = Numeric antenna gain
d = Distance in meters
S = Power density in milliwatts / square centimeter

Given E =

Combining equations and re-arranging the terms to express the distance as a function of the
remaining variables yields:

0xPxG
§g=""""_"=
3770d?
Changing to units of mW and cm, using:
P (mW) =P (W) /1000 and
d (cm) =d(m)/ 100

Yields

5 _ 30x(P/1000)xG _ 0.0796x " *C

3770 (d /100 d?

Where d = Distance in cm
P = Power in mW
G = Numeric antenna gain

S = Power density in mW / cm?
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LIMIT
Power Density Limit, S=1.0mW/cm?
TEST RESULTS
No non-compliance noted
Minimum Input Power Power
separation QUURNL| AT Power to Ante_nna Density Density
Mode . Power | Cable loss Gain .
distance (dBm) (dBm) Antenna (dBi) Limit at 20cm
(cm) (dBm) (mW/cm?) | (mW/cm?)
IEEE 802.11b 20.0 20.38 1.95 18.43 18 1.00 0.874440
IEEE 802.11g 20.0 18.97 1.95 17.02 18 1.00 0.632019
IEEE 802.11a 20.0 1452 | - 14.52 19 1.00 0.447435

Remark: For mobile or fixed location transmitters, the maximum power density is 1.0 mW/cm?even if the
calculation indicates that the power density would be larger.
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8.5 AVERAGE POWER
LIMIT

None; for reporting purposes only.

TEST EQUIPMENTS
Description & Manufacturer Model No. Serial No. Date of Calibration
ANRITSU ML2487A 6K00001783
POWER METER MAL2491A 030982 March 02, 2005
TEST SETUP
POWER

EUT METER

TEST PROCEDURE

The transmitter output is connected to a power meter.
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TEST RESULTS
No non-compliance noted
IEEE 802.11b MODE
LTI Average Power Cable loss Average
Channel Frequency (dBm) (dBm) Power Output
(MHz) (dBm)
Low 2412 14.47 0.5 14.97
Middle 2437 14.84 0.5 15.34
High 2462 13.96 0.5 14.46
Remark:

1. At finial test to get the worst-case emission at 11Mbps.

2. The result basic equation calculation as follow : Average Power Output = Average Power Reading + Cable loss

IEEE 802.11g MODE
Channel F(l;el:l(;lilennecly Aver(z:lgl;:nll’)o wer C?R]l;nl:;ss Pov?:: lgfteput
(MHz) (dBm)
Low 2412 11.68 0.5 12.18
Middle Base mode 2437 11.80 0.5 12.30
High 2462 11.67 0.5 12.17
Middle Turbo mode | 2437 12.62 0.5 13.12

Remark:

1. At finial test to get the worst-case emission at 6Mbps (For Base mode) and at 12Mbps (For Turbo mode)

2. The result basic equation calculation as follow : Average Power Output = Average Power Reading + Cable loss

IEEE 802.11a MODE
Channel F(l;el:l(;lilennecly Aver(z:lgl;:nll’)o wer C?R]l;nl:;ss Pov?:: lgfteput
(MHz) (dBm)
Low 5745 8.03 0.5 8.53
Middle Base mode 5785 8.48 0.5 8.98
High 5825 8.15 0.5 8.65
Low Turbo mode 5760 7.17 0.5 7.67
High 5800 7.82 0.5 8.32
Remark:

1. At finial test to get the worst-case emission at 6Mbps (For Base mode) and at 12Mbps (For Turbo mode)

2. The result basic equation calculation as follow : Average Power Output = Average Power Reading + Cable loss
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8.6 POWER SPECTRAL DENSITY

LIMIT

§ 15.247(e) For digitally modulated systems, the power spectral density conducted from the
intentional radiator to the antenna shall not greater than 8 dBm in any 3 kHz band during any
time interval of continuous transmission.

TEST EQUIPMENTS
Description & Manufacturer Model No. | Serial No. Date of Calibration
ROHDE & SCHWARZ SPECTRUM
ANALYZER FSEK30 | 835253/002 | September 06, 2004
TEST SETUP
SPECTRUM
EUT ANALYZER
TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer, the bandwidth of the
fundamental frequency was measured with the spectrum analyzer using 3KHz RBW and
30KHz VBW, set sweep time=span / 3KHz.

The power spectral density was measured and recorded.

The sweep time is allowed to be longer than span / 3KHz for a full response of the mixer in the

spectrum analyzer.
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TEST RESULTS
No non-compliance noted
IEEE 802.11b MODE
Channel Reading | Cable loss Final RF Power | Maxmum
Channel | Frequency ( dBm)g (dBm) Level in 3KHz Limit Pass / Fail
(MHz) BW (dBm) (dBm)
Low 2412 -4.68 0.5 -4.18 8 PASS
Middle 2437 -4.80 0.5 -4.30 8 PASS

High 2462 -8.73 0.5 -8.23 8 PASS

Remark:

1. At finial test to get the worst-case emission at 11Mbps.

2. The result basic equation calculation as follow : Final RF Power Level in 3KHz BW (dBm) = Reading+ Cable loss

1EEE 802.11g¢ MODE

Channel . Final RF Power | Maxmum
Reading | Cable loss . L. .
Channel Frequency (dBm) (dBm) Level in 3KHz Limit Pass / Fail
(MHz) BW (dBm) (dBm)
Low B 2412 -8.31 0.5 -7.81 8 PASS
Middle | ' [ 2437 | 9.12 0.5 -8.62 8 PASS
High 2462 | -12.59 0.5 -12.09 8 PASS
Middle | 1Y) 2437 | 947 0.5 -8.97 8 PASS
mode
Remark:

1. At finial test to get the worst-case emission at 6Mbps (For Base mode) and at 12Mbps (For Turbo mode)

2. The result basic equation calculation as follow : Final RF Power Level in 3KHz BW (dBm) = Reading+ Cable loss

IEEE 802.11a MODE
Channel Reading | Cable loss Final RF Power | Maxmum
Channel Frequency (dBm) (dBm) Level in 3KHz Limit Pass / Fail
(MHz) BW (dBm) (dBm)
Low 5745 | -14.76 0.5 -14.26 8 PASS
Middle flizz 5785 | -7.50 0.5 -7.00 8 PASS
High 5825 -8.24 0.5 -7.74 8 PASS
Low Turbo | 5760 | -15.93 0.5 -15.43 8 PASS
High mode | 5800 | -9.19 0.5 -8.69 8 PASS
Remark:

1. At finial test to get the worst-case emission at 6Mbps (For Base mode) and at 12Mbps (For Turbo mode)

2. The result basic equation calculation as follow : Final RF Power Level in 3KHz BW (dBm) = Reading+ Cable loss
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POWER SPECTRAL DENSITY (IEEE 802.11b MODE)

CH Low ( 802.11b MODE )

<%%> Marker 1 [T11 REBL 3 kHz RF &ttt a0 dB
Ref Lwvl -4.68 dBm WE 30 kHz
20 dBm 2.41197619 GHz SHT 100 = Umit dBm
20 .
|
10
0

e 4
- P R T T
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-20

TS T W I 1 A THF YT o
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-80

Center 2.411375487 GHz 30 kHzs
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Span 300 kHz

CH Mid ( 802.11b MODE )

<%%> Marker 1 [T11 REBL 3 kHz RF &tt an dB
Fef Lwl -4 .80 dBm VBl S0 kHz
20 dBm 2.43697589 GHz SHT 100 = Umit dBm
et [ |
]
10
1]

-20

h 1;'1 WWAWWW WMWMWM]MQ

-30

-d0

-50

-0

-0

Center 2.4363738486 GHz 30 kHz»

Oa te: 04 JUL.2005 19:26:27

Span 300 KHz
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Compliance Certification Services Inc. FCC ID : S97-BMAT700

CH High ( 802.11b MODE )

Marker 1 [T11 RELI 3 kHz RF Att 0 de
Ref Lwl -8.73 dBm WEL 30 kH=z
20 dBm 2.46197667 GHz SHT 10a s Urit dBm
20 .
|
10

0

QT LR TN G YV TR, e e TR o [

-20

-30

-40

-50

-&0

-0

-80

Center 2.46197977 GHz 30 kHz~ Span 300 KHz

Dz te: 04 JUL.2005 13:17:54
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POWER SPECTRAL DENSITY ( 802.11¢ MODE)
CH Low ( 802.11g MODE )
@ Marker 1 [T11 REBL 3 kHz RF Att a0 dB
Ref Lwvl -8.31 dBm WE 30 kHz
20 dBm 2.41197559 GHz SHT 100 s Uit dBm
- [ |
|
10
0
-10 ;
IVIEW / 1MA
=20
S
-30
iy
=50
-60
-7
-80
Center 2.411373886 GHz 30 kHz~ Span 300 kHz
Date: 04, JUL.2005 19:01:29
CH Mid ( 802.11g MODE )
@ Marker 1 [T11 RELI 3 kHz RF Att N dB
Ref Lwvl -9.12 dBm WEl 30 kHz
20 dBm 2.43697601 GHz SHT 100 s Uit clBm
= |
|
10
0
1
-10 b
IVIEW / 1HA
Jzuhl W‘/ \\ W
AL TRTNR Y Y R A Y
B “«“”‘WWPMM
iy
=50
-6l
-7d
-80
Center 2.426976907 GHz 30 kHz~ Span 300 kKHz
Dz te: 04 . JUL . 2005 19:04:52
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CH High ( 802.11¢ MODE )

Marker 1 [T11 RELI 3 kHz RF Att 0 de
Ref Lwl -12.89 dBm WEL 30 kH=z
20 dBm 2.46197535 GHz SHT 100 = Umit dBm
20
|
10
g
-10 1
1VIEL f ma
-20
kﬂ“&qﬂ htﬂl¢uh J#x«Awﬁﬁ
A
=30
—40
-50
-6l
-7
-850
Center 2.461976854 GHz 30 kHz~ Span 300 KHz

Dz te: 04, JUL.2005 139:09:48
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POWER SPECTRAL DENSITY ( 802.11g Turbo MODE)

CH Mid ( 802.11g Turbo MODE )

<%%> Marker 1 [T11 REBL 3 kHz RF Att a0 dB
Ref Lwvl -9.47 dBm WE 30 kHz
20 dBm 2.43E97610 GHz SHT 100 s Uit dBm
- [ |
|
10
0
b
-1 3
TVIEW { Ma
|

20
L rogito A AL e Mg ”\/‘”’WW‘”/ WM«mquwm

-30

-0

-50

-B0

-0

-80

Center 2.436375337 GHz 30 kHz~ Span 300 kHz

BERT=H 04 JUL.2005 15:54:06
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POWER SPECTRAL DENSITY (802.11a Base MODE)

CH Low ( 802.11a Base MODE )
@ Marker 1 [T11 REBLI 3 kHz RF &ttt a0 dB
Ref Lwvl -14.7Y6 dBm WE 30 kHz
20 dBm E.74497672 GHz  SWHT 100 s Unit dBm
20 .
|
10
0
-10
IVIEW f 1MA
) M\W/ \
I I SN PN TR WL il ) salhjdih
g ST ST
-dQ
=50
-60
-7d
-80
Center 5.744876018 GHz 30 kHzs Span 300 kHz
Date: 04, JUL.2005 20:54:29
CH Mid ( 802.11a Base MODE )
@ Marker 1 [T11 RBLI 3 kHz  RF Att 20 dB
Ref Lwvl -7.50 dBm WEl 30 kHz
20 dbm E.784976256 GHz  SWT 100 s Unit dBm
20 .
|
10
0
-10 I.’,
IVIEW / 1HA
) V\'\(J \A
_BGWWM o % R, L LD
=l AP R P
-di
50
-6l
-70
-&0
Center 5.7B48976553 GHz 30 kHz~ Span 300 kKHz
Dz te: 04 JUL.2?005 20:56:58
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CH High ( 802.11a Base MODE )

Marker 1 [T11 RELI 3 kHz RF Att 0 de
Ref Lwl -8.24 dBm WEL 30 kH=z
20 dBm 5.BZ2497655 GHz SHT 10a s Urit dBm
20
|
10
g
1
-10
IWIEW / MA

20
Y
-30 Mw FAPIITe)] M‘“‘“‘M/j \‘WM\W b Ak P

-40

-50

-&0

-0

-80

Center 9.8248977455 GHz 30 kHz~ Span 300 KHz

Dz te: 04 JUL.2005 21:00:16
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POWER SPECTRAL DENSITY ( 802.11a Turbo MODE)

CH Low ( 802.11a Turbo MODE )

<%%> Marker 1 [T11 REBL 3 kHz RF &ttt a0 dB
Ref Lwvl -15.93 dBm WE 30 kHz

20 dBm 5.75997715 GHz SHT 100 = Umit dBm

20

IWIEW Ma
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Date: 04, JUL.2005 21:13:47

CH High ( 802.11a Turbo MODE )
Marker 1 [T1] RBW 3 kMz  RF Att 30 dB
<%%>Ref Lwl -9.19 dBm VB 30 kHz
20 dBn £.73397716 GHz  SHT 100 s Unit dBm
20

~10 X
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Oa te: 04 JUL.2005 21:16:29
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8.7 CONDUCTED SPURIOUS EMISSION

LIMITS

§ 15.247(d) In any 100 kHz bandwidth outside the frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the and that contains
the highest level of the desired power, based on either an RF conducted or a radiated measurement.
Attenuation below the general limits specified in § 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in § 15.205(a), must also comply with the
radiated emission limits specified in § 15.209(a) (see § 15.205(c)).

TEST PROCEDURE
The transmitter output is connected to a spectrum analyzer. The resolution bandwidth is set to
100 kHz. The video bandwidth is set to 300 kHz.

The spectrum from 30 MHz to 26.5 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in the 2.4 GHz band.

The spectrum from 30MHz to 40 GHz is investigated with the transmitter set to the lowest, middle,
and highest channels in the SGHz band.

TEST RESULTS

No non-compliance noted
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT

(1IEEE 802.11b MODE )
CH Low ( 30MHz~26.5GHz )
@ Marker 1 [T11 REBL 100 kHz RF Att a0 dB
Ref Lwvl 111.16 dBuy WE 300 kH=z
127 dBuv 2.41200000 GHz SHT 6.8 s Uit dB v
127,
¥1[T11] 111.]16 dBrV
120 o+ 1265p05-5Hz) I
. v2[T1] 57.23 dBEav
£.92593198 G
110{]1 110[. 16 dBm H
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40
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27
Start 30 MHz 2,647 GHz~ Stop 26.5 GHz
Date: 12, JUL.2005 19:36:00
CH Mid ( 30MHz~26.5GHz )
@ Marker 1 [T11 REBL 100 kHz RF Att a0 dB
Ref Lwvl 110,12 dBuy WE 300 kH=z
127 dBuv 2.43700000 GHz SHT 6.8 s Uit dB v
127,
¥1[T11] 110,12 dBuV
120 243708085 -
v2[T1] 55.[33 dBEpv
- s Bl £.872945089 GHz
100
IVIEW 1MA
30 I e e
a0
70
60 >
| bty |
Sl .J.«MJ; bR /\fﬂ WWMMMW et
40
30
27
Start 30 MHz 2,647 GHz~ Stop 26.5 GHz

BERT=H 12 JUL. 2005 13:37:48
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CH High ( 30MHz~26.5GHz )
Marker 1 [T11] RELI 100 kHz RF Attt 0 de
Ref Lvl 110.83 dBuY WEL 300 kHz
127 dBuv 2.46200000 GHz SHT 6.8 5 Umit dBuy
127
ASHERERI 110.89 dBuv ]
120 —HFEAEEEE—EH
i F2 0T 55 .p9 dbuv
1]U_Dl 11M.89 dBgyl £.92595(198 GH
10a
IWIEL MA
= ——D2]1890.89 dBuY
50
T7a
=] 5
o[ P s
40
30
27
Start 30 MHz 2,647 GHz~ Stop 26.5 GHz
Date: 12 JUL.2005 19:39:55
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT

(IEEE 802.11g MODE)
CH Low ( 30MHz~26.5GHz )
@ Marker 1 [T11 REBLI 100 kHz RF &ttt a0 dB
Ref Lv] 104.31 dBav  VBW 300 kHz
127 dBuv 2.41200000 GHz SHT 6.8 s Unit dBuy
127
¥
, 11711 10451 oBay| o
120 CEPEERT hEm
w2 (1711 562 dBuv
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Start 30 MHz 2,647 GHz~ Stop 26.5 GHz
Date: 12, JUL.2005 19:51:45
CH Mid ( 30MHz~26.5GHz )
@ Marker 1 [T11 REW 100 kHz RF Attt 20 dB
Ref Lwvl 104.44 dBuy WE 300 kH=z
127 dBuv 2.43700000 GHz SHT 6.8 = Umit By
127,
¥1 ([T 104 .44 dBrV
i [ 1 = -
120 PR EH
V20711 55 .86 dBuv
15. 94382766 GHz
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FD1 10W.44 dB g
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50 g o,
40
30
27

Start 30 MHz 2,647 GHz~ Stop 26.5 GHz

BERT=H 12 JUL. 2005 13:48:24
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CH High ( 30MHz~26.5GHz )
Marker 1 [T11 REBLI 100 kHz RF &ttt 0 dB
<%%>Ref Lwl 103.16 dBuv VBl 300 kHz
127 dBuv 2.46200000 GHz SHT 6.9 = Umit dBuy
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Y1711 103 .|116 dBnv ]
120 —Hr SR HHH
V2 [T1] 56.]34 dBpuv
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Start 30 MHz 2,647 GHz~ Stop 26.5 GHz

Dz te: 12 JUL. 2005 139:46:04
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(IEEE 802.11¢ Turbo MODE )

CH Mid ( 30MHz~26.5GHz )
@ Marker 1 [T11 REL 100 kHz RF Attt 20 dB
Ref Lwvl 102.61 dBuy WE 300 kH=z
127 dBuv 2.43700000 GHz SHT 6.8 = Umit By
127
¥ 0711 102.61 dBpv
120 PR EH -
V20711 56.|11 dBuv
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Start 30 MHz 2,647 GHz~ Stop 26.5 GHz

BERT=H 12 JUL. 2005 19:53:39
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT

(IEEE 802.11a Base MODE)

CH Low ( 30MHz~26.5GHz )
<%%> Marker 1 [T1] RELI 100 kHz RF Attt 20 db
Ref Lvl 100,21 dBuv VB 300 kHz
127 dBuv 5.74500000 GHz SHT 6.8 s Umit dBuv
127,
120 -
110
1
100 1 100 319 r—H:EJw.I"F
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70
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40
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Start 30 MHz
Date: 12, JUL.2005 19:089:14

2,647 GHz~ Stop 26.5 GHz

CH Low ( 26.5GHz~40GHz )

<%%> Marker 1 [T11] RELI 100 kHz RF att 20 db
Ref Lvl 74.30 dBuv VB 300 kHz
127 dBuv 39.RVE35070 GHz SHT 3.4 8 Unit dBuv
127
120 -
110
100 1 100 319 r—H:EJw.I’
IWIEW Ma
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Start 26.3 GHz
BERT=H 12 . JUL.2005 19:12:12

1.35 GHz~ Stop 40 GHz




Compliance Certification Services Inc. FCC ID : S97-BMAT700
Report No. : 50526303-RP1

Page 62 of 116

CH Mid ( 30MHz~26.5GHz )
<%%> Marker 1 [T11 REBLI 100 kHz RF &ttt a0 dB
Ref Lv] 101.56 dBa¥  VBW 300 kHz
127 dBuv 5.78600000 GHz SHT 6.8 s Unit dBuy
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1"
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Start 30 MHz 2.647 GHz~ Stop 26.5 GHz
Date: 12, JUL.2005  19:15:08
CH Mid ( 26.5GHz~40GHz )
<%%> Marker 1 [T11 REBLI 100 kHz RF &ttt 20 de
Ref Lwl 73.98 dBuv VB 300 kHz
127 dBuv 39.R7E3507V0 GHz SHT 3.4 s Unit dB Y
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Start 26.3 GHz 1.35 GHz~ Stop 40 GHz
Date: 12, JUL.2005 19:16:18
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CH High ( 30MHz~26.5GHz )
@ Marker 1 [T11] REW 100 kHz RF Att 20 db
Ref Lwvl 1071.24 dBuy WE 300 kH=z
127 dBuv 5.B82500000 GHz SHT 6.8 s Unit By
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Start 30 MHz 2,647 GHz~ Stop 26.5 GHz
Date: 12, JUL.2005 19:22:14
CH High ( 26.5GHz~40GHz )
@ Marker 1 [T11] REW 100 kHz RF Att 20 db
Ref Lwvl 73.73 dBuv WE 300 kH=z
127 dBuv 39.R4B23659 GHz SHT 3.4 s Unit By
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Start 26.3 GHz 1.35 GHz~ Sinp 40 GHz
Date: 12, JUL.2005 19:23:04
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(IEEE 802.11a Turbo MODE)

CH Low ( 30MHz~26.5GHz )

<%%> Marker 1 [T11] REW 100 kHz RF Att 20 db
Ref Lwvl 99.17 dBuv WEBI 300 kHz
127 dBuv 5.76000000 GHz SHT 6.8 s Unit dBuy
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120 -
110
1
100l =gt 7 oeay
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80 B [a= s s 1] E4
7a
[sin]
L )#vaf JJALWﬂNM“AVr”W“AAﬂMJu&\Athtﬂvhwkmmxwwvﬂ‘Jﬂhﬂhkuﬂ/JwJ&ﬁ
B
40
30
27
Start 30 MHz 2,647 GHz- Stop 26.5 GHz
Date: 12 JUL.2005 19:28:22
CH Low ( 26.5GHz-40GHz )
<%%> Marker 1 [T11] REW 100 kHz RF Att 20 db
Ref Lwvl 73.82 dBuv WEBI 300 kHz
127 dBuv 39.02124248 GHz SHT 3.4 s Unit dBuy
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Start 26.3 GHz 1.35 GHz~ Stop 40 GHz
Date: 12, JUL.2005 19:23:02
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CH High ( 30MHz~26.5GHz )

@ Marker 1 [T11 REBLI 100 kHz RF &ttt a0 dB
Ref Lwvl 99.73 dBuv WEBI 300 kHz
127 dBuv 5.80000000 GHz SHT 6.8 s Unit dBuy
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8.8 RADIATED EMISSIONS

8.8.1 TRANSMITTER RADIATED SUPURIOUS EMSSIONS

LIMITS

§ 15.205 (a) Except as shown in paragraph (d) of this section, only spurious emissions are permitted

in any of the frequency bands listed below:

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 -410 4.5-5.15
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-17.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025 - 8.5
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 - 4.20775 73 -74.6 1645.5 - 1646.5 9.3-9.5
6.215-6.218 74.8 -75.2 1660 -1710 10.6 -12.7
6.26775 - 6.26825 108 -121.94 1718.8 - 1722.2 13.25-13.4
6.31175-6.31225 123 -138 2200 - 2300 14.47—-14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2655 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 -173.2 3332 -3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3338 36.43 -36.5
12.57675 - 12.57725 322 -3354 3600 - 4400 (2)
13.36 - 13.41

! Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.

2 Above 38.6

§ 15.205 (b) Except as provided in paragraphs (d) and (e), the field strength of emissions
appearing within these frequency bands shall not exceed the limits shown is Section 15.209. At
frequencies equal to or less than 1000 MHz, compliance with the limits in Section 15.209 shall be
demonstrated using measurement instrumentation employing a CISPR quasi-peak detector. Above
1000 MHz, compliance with the emission limits in Section 15.209 shall be demonstrated based on
the average value of the measured emissions. The provisions in Section 15.35 apply to these

measurements.
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§ 15.209 (a) Except as provided elsewhere in this Subpart, the emissions from an intentional
radiator shall not exceed the field strength levels specified in the following table :

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
30 - 88 100 ** 3
88 -216 150 ** 3
216 - 960 200 ** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators operating
under this Section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216
MHz or 470-806 MHz, However, operation within these frequency bands is permitted under other
sections of this Part, e-g, Sections 15.231 and 15.241.

§ 15.209 (b) In the emission table above, the tighter limit applies at the band edges.

TEST EQUIPMENTS

The following test equipments are utilized in making the measurements contained in this report.

. Date of Calibration
Manufacturer or Type | Model No. | Serial No. Calibration Period Remark
CHASE BI-LOG
ANTENNA CBL6112B 2817 March 22, 2005 1 Year FINAL
R/S SPECTRUM September 06,
ANALYZER FSEK30 835253/002 2004 1 Year FINAL
R/S EMI TEST September 05,
RECEIVER ESCS30 83548/008 2004 1 Year FINAL
OPENSITE | - No.2 May 07, 2005 1 Year FINAL
N TYPE COAXIAL
CABLE CHA9525 4 June 03, 2005 1 Year FINAL
Horn Antenna 96001 2698 April 09, 2005 1 Year FINAL
HP Pre-amplifier 8449B  [3008A01471 Novzrggf 251 I Year | FINAL
HP High pass filter 84300/80038 002 CAL. ON USE 1 Year FINAL
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TEST SETUP
The diagram below shows the test setup that is utilized to make the measurements for emission
from 30 to 1GHz.

3m
EUT &
T PERIPHERALS

|

PERIPHERALS

Antenna Elevation Variable

The diagram below shows the test setup that is utilized to make the measurements for
emission above 1GHz.

1m
EUT &
T PERIPHERALS

|

PERIPHERALS

Antenna Elevation Variable
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TEST PROCEDURE

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 10 meter
open area test site. The table was rotated 360 degrees to determine the position of the highest
radiation.

b. White measuring the radiated emission below 1GHz, the EUT was set 3 meters away from
the interference-receiving antenna, which was mounted on the top of a variable-height
antenna tower. White measuring the radiated emission above 1GHz, the EUT was set 1
meters away from the interference-receiving antenna

c. The antenna is a broadband antenna, and its height is varied from one meter to four meters
above the ground to determine the maximum value of the field strength. Both horizontal and
vertical polarization of the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights from 1 meter to 4 meters and the table was turned from 0 degrees to 360
degrees to find the maximum reading.

e. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.

f. If the emission level of the EUT in peak mode was 10 dB lower than the limit specified, then
testing could be stopped and the peak values of the EUT would be reported. Otherwise the
emissions that did not have 10 dB margin would be re-tested one by one using peak,
quasi-peak or average method as specified and then reported in a data sheet.

Note :

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120 KHz for
Peak detection (PK) and Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1 MHz for Peak
detection and frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is 10
Hz for Average detection (AV) at frequency above 1GHz.

TEST RESULTS

No non-compliance noted
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8.8.2 WORST-CASE RADIATED EMISSION BELOW 1 GHz

Product Name 802.11a/b/g Wireless Router Test Date 2005/06/13
Model BPAT700 Test By Alan Fan
Test Mode Antenna (I)ITI;ZE%CO{);?SEES / RT58-19 TEMP&Humidity| 27C,75%
Frequency Antenna | Cable Meter Reading Limits Emission Level
(MHz) Factor Loss at 3m(dBuV) (dByuV/m) at 3m(dBuV/m)
(dB/m) | (dB) | yorizontal | Vertical Horizontal | Vertical
38.76 15.12 1.12 6.00 18.00 40.00 22.23 34.23
69.11 7.30 1.56 15.00 21.00 40.00 23.86 29.86
82.46 8.82 1.74 22.00 25.50 40.00 32.56 36.06
111.48 13.19 2.08 8.50 15.50 43.50 23.77 30.77
125.01 13.40 2.23 15.00 24.50 43.50 30.62 40.12
219.99 11.96 3.49 20.00 23.20 46.00 35.45 38.65
250.01 13.10 4.01 18.00 17.30 46.00 35.11 34.41
329.99 15.04 4.46 19.20 18.50 46.00 38.70 38.00
375.02 16.30 4.71 14.50 18.40 46.00 35.51 39.41
339.99 15.32 4.52 7.00 6.50 46.00 26.84 26.34
400.29 17.01 4.85 8.50 6.20 46.00 30.36 28.06
439.99 17.72 4.99 10.50 11.20 46.00 33.21 33.91
500.04 18.80 5.19 13.90 13.70 46.00 37.89 37.69
549.99 19.15 5.42 13.00 12.50 46.00 37.57 37.07
625.00 19.80 5.81 5.50 6.20 46.00 31.11 31.81
769.98 21.33 6.64 8.10 6.00 46.00 36.07 33.97
Remark:

1. * Undetectable
2. Emission level (dBuV/m) =Antenna Factor (dB/m) + Cable loss (dB) + Meter Reading (dBuV).
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/07
Model BMAT700 Test By Alan Fan
TestMode | , . gﬁ?@?g;‘c‘%i_ s775.10 | TEMP&Humidity| 32°C, 59%
Frequency Antenna | Cable Meter Reading Limits Emission Level
(MH?) Factor Loss at 3m(dBuV) (dBuV/m) at 3m(dBuV/m)
(dB/m) | (dB) | yorizontal Vertical Horizontal | Vertical
34.06 17.86 1.03 10.50 17.70 40.00 29.39 36.59
38.76 15.12 1.12 7.00 15.80 40.00 23.23 32.03
47.03 10.73 1.25 11.60 23.20 40.00 23.57 35.17
58.09 7.68 1.42 19.50 20.00 40.00 28.60 29.10
69.11 7.30 1.56 17.80 19.60 40.00 26.66 28.46
82.46 8.82 1.74 20.50 21.20 40.00 31.06 31.76
84.90 9.33 1.78 24.80 24.50 40.00 3591 35.61
109.99 13.10 2.06 12.00 13.00 43.50 27.16 28.16
125.01 13.40 2.23 16.80 16.50 43.50 32.42 32.12
219.99 11.96 3.49 20.50 27.80 46.00 35.95 43.25
250.01 13.10 4.01 20.10 22.50 46.00 37.21 39.61
329.99 15.04 4.46 17.20 14.20 46.00 36.70 33.70
374.99 16.30 4.71 8.30 12.50 46.00 29.31 33.51
339.99 15.32 4.52 7.90 7.00 46.00 27.74 26.84
400.30 17.01 4.85 7.00 6.90 46.00 28.86 28.76
439.99 17.72 4.99 6.00 9.80 46.00 28.71 32.51
500.04 18.80 5.19 7.10 10.50 46.00 31.09 34.49
549.99 19.15 5.42 5.50 6.00 46.00 30.07 30.57
625.00 19.80 5.81 7.60 9.10 46.00 33.21 34.71
769.90 21.33 6.64 7.20 7.00 46.00 35.17 34.97
Remark:

1. *Undetectable
2. Emission level (dBuV/m) =Antenna Factor (dB/m) + Cable loss (dB) + Meter Reading (dBuV).
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/02
Model BMBGT700 Test By Alan Fan
TestMode | , (I;I)‘?rlr{n;;"g;a;lgi_z 4s0.1s | TEMP&Humidity| 30°C, 60%
Frequency Antenna | Cable Meter Reading Limits Emission Level
(MHz) Factor | Loss at 3m(dBuV) (dByV/m) at 3m(dBuV/m)
(dB/m) | (dB) Horizontal | Vertical Horizontal | Vertical
34.06 17.86 1.03 14.00 17.50 40.00 32.89 36.39
38.76 15.12 1.12 6.80 17.60 40.00 23.03 33.83
47.03 10.73 1.25 13.50 23.50 40.00 25.47 35.47
58.09 7.68 1.42 25.10 23.10 40.00 34.20 32.20
69.11 7.30 1.56 22.00 21.00 40.00 30.86 29.86
82.46 8.82 1.74 21.30 22.60 40.00 31.86 33.16
84.90 9.33 1.78 25.30 25.50 40.00 36.41 36.61
109.99 13.10 2.06 11.50 15.60 43.50 26.66 30.76
125.01 13.40 2.23 17.00 18.00 43.50 32.62 33.62
219.99 11.96 3.49 21.00 24.80 46.00 36.45 40.25
250.01 13.10 4.01 22.00 23.20 46.00 39.11 40.31
329.99 15.04 4.46 16.00 15.30 46.00 35.50 34.80
374.99 16.30 4.71 8.00 14.80 46.00 29.01 35.81
339.99 15.32 4.52 9.00 7.30 46.00 28.84 27.14
400.29 17.01 4.85 7.60 6.60 46.00 29.46 28.46
439.99 17.72 4.99 6.60 7.60 46.00 29.31 30.31
500.04 18.80 5.19 6.30 11.00 46.00 30.29 34.99
549.99 19.15 5.42 6.00 5.80 46.00 30.57 30.37
625.00 19.80 5.81 8.00 10.90 46.00 33.61 36.51
769.90 21.33 6.64 7.50 7.30 46.00 35.47 35.27
Remark:

1. *Undetectable
2. Emission level (dBuV/m) =Antenna Factor (dB/m) + Cable loss (dB) + Meter Reading (dBuV).
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8.8.3 TRANSMITTER RADIATED EMISSION ABOVE 1 GHz

Product Name 802.11a/b/g Wireless Router Test Date 2005/06/06
Model BMBGT700 Test By Alan Fan

IEEE 802.11b TX (CH Low) - o o
Antenna (3): Hwa Yao / PA-2450-18 TEMP&Humidity 31C, 52%

Test Mode

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)

1196.88 | 49.92 26.16 2.58 36.33 | 9.50 | 0.00 32.83 74.00 -41.17 P 1.00
1196.88 | 38.77 26.16 2.58 36.33 | 9.50 | 0.00 21.68 54.00 -32.32 A 1.00
1467.37 | 50.04 27.89 2.86 35.68 | 9.50 | 0.00 35.61 74.00 -38.39 P 1.00
1467.37 | 41.67 27.89 2.86 35.68 | 9.50 | 0.00 27.24 54.00 -26.76 A 1.00
4823.86 | 43.56 34.44 5.08 35.16 | 9.50 | 2.00 40.43 74.00 -33.57 P 1.00
4823.86 | 32.47 34.44 5.08 35.16 | 9.50 | 2.00 29.34 54.00 -24.66 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. [Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)

1196.95| 57.98 26.16 2.58 36.33 | 9.50 | 0.00 40.89 74.00 -33.11 P 1.00
1196.95 | 43.69 26.16 2.58 36.33 | 9.50 | 0.00 26.60 54.00 -27.40 A 1.00
1470.16 | 62.65 2791 2.86 35.67 | 9.50 | 0.00 48.25 74.00 -25.75 P 1.09
1470.16 | 52.84 2791 2.86 35.67 | 9.50 | 0.00 38.44 54.00 -15.56 A 1.09
482391 | 44.00 34.44 5.08 35.16 | 9.50 | 2.00 40.87 74.00 -33.13 P 1.00
482391 | 32.96 34.44 5.08 35.16 | 9.50 | 2.00 29.83 54.00 -24.17 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp. Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=I1MHz, VBW=I1MHz, A(Average): RBW=IMHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance Im measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/06
Model BMBGT700 Test By Alan Fan

IEEE 802.11b TX (CH Mid) - ° 0
Antenna (3): Hwa Yao / PA-2450-18 TEMP&Humidity 31C, 52%

Test Mode

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit Margin [ Mark | Height
(MHz) | (dBuV) | (dBuV) [ (dB) (dB) | (dB) | (dB) |(dBuV/m) | (dBuV/m)| (dB) | (P/Q/A) | (Meter)
1197.00 | 53.45 26.16 2.58 36.33 | 9.50 | 0.00 36.36 74.00 -37.64 P 1.00
1197.00 [ 37.92 | 26.16 2.58 36.33 | 9.50 | 0.00 20.83 54.00 -33.17 A 1.00
1495.06 | 44.08 28.07 2.88 35.61 | 9.50 | 0.00 29.92 74.00 -44.08 P 1.00
1495.06 | 32.41 28.07 2.88 35.61 | 9.50 | 0.00 18.25 54.00 -35.75 A 1.00
4874.08 | 43.04 34.77 5.10 3520 | 9.50 | 1.80 40.01 74.00 -33.99 P 1.00
4874.08 | 32.63 34.77 5.10 3520 | 9.50 | 1.80 29.60 54.00 -24.40 A 1.00
7311.05| 44.11 39.78 6.79 35.64 | 9.50 | 2.00 47.54 74.00 -26.46 P 1.00
7311.05| 33.52 39.78 6.79 35.64 | 9.50 | 2.00 36.95 54.00 -17.05 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) [ (dB) (dB) | (dB) | (dB) | (dBuV/m) | (dBuV/m)| (dB) | (P/Q/A) | (Meter)
1196.96 | 59.94 | 26.16 2.58 36.33 | 9.50 | 0.00 42.85 74.00 -31.15 P 1.07
1196.96 | 4527 | 26.16 2.58 36.33 | 9.50 | 0.00 28.18 54.00 -25.82 A 1.07
1494.10 | 65.27 | 28.06 2.88 35.61 | 9.50 | 0.00 51.10 74.00 -22.90 P 1.14
1494.10 | 55.61 28.06 2.88 35.61 | 9.50 | 0.00 41.44 54.00 -12.56 A 1.14
4874.07 | 44.68 | 34.77 5.10 3520 | 9.50 | 1.80 41.65 74.00 -32.35 P 1.00
4874.07 | 33.73 34.77 5.10 3520 | 9.50 | 1.80 30.70 54.00 -23.30 A 1.00
7311.01 | 46.51 39.78 6.79 35.64 | 9.50 | 2.00 49.94 74.00 -24.06 P 1.00
7311.01 | 35.15 | 39.78 6.79 35.64 | 9.50 | 2.00 38.58 54.00 -15.42 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=I1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance Im measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/06
Model BMBGT700 Test By Alan Fan

IEEE 802.11b TX (CH High) - ° 0
Antenna (3): Hwa Yao / PA-2450-18 TEMP&Humidity 31C, 52%

Test Mode

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)
1196.94 | 50.60 | 26.16 2.58 36.33 | 9.50 | 0.00 33.51 74.00 -40.49 P 1.00
1196.94 | 38.70 | 26.16 2.58 36.33 | 9.50 | 0.00 21.61 54.00 -32.39 A 1.00
1519.07 | 54.18 28.26 291 35.59 | 9.50 | 0.00 40.26 74.00 -33.74 P 1.00
1519.07 | 44.82 28.26 291 35.59 | 9.50 | 0.00 30.90 54.00 -23.10 A 1.00
492419 | 45.12 35.10 5.12 3524 | 9.50 | 1.60 42.20 74.00 -31.80 P 1.00
4924.19 | 33.58 35.10 5.12 3524 | 9.50 | 1.60 30.66 54.00 -23.34 A 1.00
7386.33 | 44.46 39.75 6.84 35.62 | 9.50 | 2.00 47.93 74.00 -26.07 P 1.00
7386.33 | 32.47 39.75 6.84 35.62 | 9.50 | 2.00 35.94 54.00 -18.06 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A) | (Meter)

1196.92 | 59.00 26.16 2.58 36.33 | 9.50 | 0.00 41.91 74.00 -32.09 P 1.00
1196.92 | 46.51 26.16 2.58 36.33 | 9.50 | 0.00 29.42 54.00 -24.58 A 1.00
1518.95| 63.39 28.26 291 35.59 | 9.50 | 0.00 49.47 74.00 -24.53 P 1.00
1518.95| 53.96 28.26 291 35.59 | 9.50 | 0.00 40.04 54.00 -13.96 A 1.00
4923.78 | 44.59 35.10 5.12 3524 | 9.50 | 1.60 41.67 74.00 -32.33 P 1.00
4923.78 | 33.21 35.10 5.12 3524 | 9.50 | 1.60 30.29 54.00 -23.71 A 1.00
7386.05 | 45.71 39.75 6.84 35.62 | 9.50 | 2.00 49.18 74.00 -24.82 P 1.00
7386.05 | 34.12 39.75 6.84 35.62 | 9.50 | 2.00 37.59 54.00 -16.41 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=I1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance Im measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/06
Model BMBGT700 Test By Alan Fan

IEEE 802.11g TX (CH Low) - ° 0
Antenna (3): Hwa Yao / PA-2450-18 TEMP&Humidity 31C, 52%

Test Mode

Measurement Distance at Im  Horizontal polarity

Freq. [Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) |(dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)

1196.88 | 46.95 26.16 2.58 36.33 | 9.50 | 0.00 29.86 74.00 -44.14 P 1.00
1196.88 | 36.04 26.16 2.58 36.33 | 9.50 | 0.00 18.95 54.00 -35.05 A 1.00
1466.19 | 48.58 27.88 2.86 35.68 | 9.50 | 0.00 34.14 74.00 -39.86 P 1.00
1466.19 | 38.36 27.88 2.86 35.68 | 9.50 | 0.00 23.92 54.00 -30.08 A 1.00
4824.00 | 45.89 34.44 5.08 35.16 | 9.50 | 2.00 42.76 74.00 -31.24 P 1.00
4824.00 | 33.87 34.44 5.08 35.16 | 9.50 | 2.00 30.74 54.00 -23.26 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. [Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) [(dBuV/m)| (dB) | (P/Q/A)| (Meter)

1197.09 | 57.89 26.16 2.58 36.33 | 9.50 | 0.00 40.81 74.00 -33.19 P 1.00
1197.09 | 45.88 26.16 2.58 36.33 | 9.50 | 0.00 28.80 54.00 -25.20 A 1.00
1469.00 | 65.27 27.90 2.86 35.67 | 9.50 | 0.00 50.86 74.00 -23.14 P 1.00
1469.00 | 52.35 27.90 2.86 35.67 | 9.50 | 0.00 37.94 54.00 -16.06 A 1.00
4824.00 | 44.24 34.44 5.08 35.16 | 9.50 | 2.00 41.11 74.00 -32.89 P 1.00
4824.00 | 33.08 34.44 5.08 35.16 | 9.50 | 2.00 29.95 54.00 -24.05 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp. Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=I1MHz, VBW=I1MHz, A(Average): RBW=IMHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/06
Model BMBGT700 Test By Alan Fan

IEEE 802.11g TX (CH Mid) - ° 0
Antenna (3): Hwa Yao / PA-2450-18 TEMP&Humidity 31C, 52%

Test Mode

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) |(dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)
1196.91 | 53.65 26.16 2.58 36.33 | 9.50 | 0.00 36.56 74.00 -37.44 P 1.00
119691 | 37.92 | 26.16 2.58 36.33 | 9.50 | 0.00 20.83 54.00 -33.17 A 1.00
1497.03 | 49.13 28.08 2.89 35.61 | 9.50 | 0.00 34.99 74.00 -39.01 P 1.00
1497.03 | 39.37 28.08 2.89 35.61 | 9.50 | 0.00 25.23 54.00 -28.77 A 1.00
4874.02 | 45.31 34.77 5.10 3520 | 9.50 | 1.80 42.28 74.00 -31.72 P 1.00
4874.02 | 33.49 34.77 5.10 3520 | 9.50 | 1.80 30.46 54.00 -23.54 A 1.00
7310.97 | 47.64 39.78 6.79 35.64 | 9.50 | 2.00 51.07 74.00 -22.93 P 1.00
7310.97 | 35.00 39.78 6.79 35.64 | 9.50 | 2.00 38.43 54.00 -15.57 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A)| (Meter)

1196.99 | 60.00 26.16 2.58 36.33 | 9.50 | 0.00 4291 74.00 -31.09 P 1.00
1196.99 | 43.71 26.16 2.58 36.33 | 9.50 | 0.00 26.62 54.00 -27.38 A 1.00
1495.06 | 63.12 28.07 2.88 35.61 | 9.50 | 0.00 48.96 74.00 -25.04 P 1.18
1495.06 | 53.50 28.07 2.88 35.61 | 9.50 | 0.00 39.34 54.00 -14.66 A 1.18
4867.93 | 44.80 34.73 5.10 35.19 | 9.50 | 1.83 41.76 74.00 -32.24 P 1.00
4867.93 | 33.89 34.73 5.10 35.19 | 9.50 | 1.83 30.85 54.00 -23.15 A 1.00
731097 | 45.41 39.78 6.79 35.64 | 9.50 | 2.00 48.84 74.00 -25.16 P 1.00
731097 | 32.87 39.78 6.79 35.64 | 9.50 | 2.00 36.30 54.00 -17.70 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=I1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance Im measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/06
Model BMBGT700 Test By Alan Fan

IEEE 802.11g TX (CH High) - ° 0
Antenna (3): Hwa Yao / PA-2450-18 TEMP&Humidity 31C, 52%

Test Mode

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) |(dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)
1196.84 | 52.31 26.16 2.58 36.33 | 9.50 | 0.00 35.22 74.00 -38.78 P 1.00
1196.84 | 39.32 | 26.16 2.58 36.33 | 9.50 | 0.00 2223 54.00 -31.77 A 1.00
151522 | 50.47 28.22 291 35.59 | 9.50 | 0.00 36.51 74.00 -37.49 P 1.00
151522 | 38.05 28.22 291 35.59 | 9.50 | 0.00 24.09 54.00 -29.91 A 1.00
4923.46 | 43.58 35.09 5.12 3524 | 9.50 | 1.61 40.66 74.00 -33.34 P 1.00
4923.46 | 32.11 35.09 5.12 3524 | 9.50 | 1.61 29.19 54.00 -24.81 A 1.00
7386.02 | 44.12 39.75 6.84 35.62 | 9.50 | 2.00 47.59 74.00 -26.41 P 1.00
7386.02 | 33.05 39.75 6.84 35.62 | 9.50 | 2.00 36.52 54.00 -17.48 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A)| (Meter)

1196.39 | 59.23 26.16 2.58 36.33 | 9.50 | 0.00 42.14 74.00 -31.86 P 1.00
1196.39 | 43.78 26.16 2.58 36.33 | 9.50 | 0.00 26.69 54.00 -27.31 A 1.00
1517.03 | 65.13 28.24 291 35.59 | 9.50 | 0.00 51.19 74.00 -22.81 P 1.00
1517.03 | 55.32 28.24 291 35.59 | 9.50 | 0.00 41.38 54.00 -12.62 A 1.00
492473 | 43.21 35.10 5.12 3524 | 9.50 | 1.60 40.29 74.00 -33.71 P 1.00
492473 | 32.85 35.10 5.12 3524 | 9.50 | 1.60 29.93 54.00 -24.07 A 1.00
7386.11 | 45.66 39.75 6.84 35.62 | 9.50 | 2.00 49.13 74.00 -24.87 P 1.00
7386.11 | 33.74 39.75 6.84 35.62 | 9.50 | 2.00 37.21 54.00 -16.79 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=I1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance Im measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/06
Model BMBGT700 Test By Alan Fan

IEEE 802.11g Turbo TX (CH Mid) - ° 0
Antenna (3): Hwa Yao / PA-2450-18 TEMP&Humidity 31C, 52%

Test Mode

Measurement Distance at Im  Horizontal polarity

Freq. [Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) |(dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)

1493.28 | 48.19 28.06 2.88 35.62 | 9.50 | 0.00 34.01 74.00 -39.99 P 1.00
1493.28 | 38.58 28.06 2.88 35.62 | 9.50 | 0.00 24.40 54.00 -29.60 A 1.00
4874.00 | 45.50 34.77 5.10 3520 | 9.50 | 1.80 42.47 74.00 -31.53 P 1.00
4874.00 | 33.25 34.77 5.10 3520 | 9.50 | 1.80 30.22 54.00 -23.78 A 1.00
7311.00 | 45.69 39.78 6.79 35.64 | 9.50 | 2.00 49.12 74.00 -24.88 P 1.00
7311.00 | 32.88 39.78 6.79 35.64 | 9.50 | 2.00 36.31 54.00 -17.69 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. [Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) [(dBuV/m)| (dB) | (P/Q/A)| (Meter)

1494.44 | 56.12 28.06 2.88 35.61 | 9.50 [ 0.00 41.96 74.00 -32.04 P 1.00
1494.44 | 48.58 28.06 2.88 35.61 | 9.50 | 0.00 3442 54.00 -19.58 A 1.00
4874.00 | 42.43 34.77 5.10 35.20 | 9.50 | 1.80 39.40 74.00 -34.60 P 1.00
4874.00 | 33.06 34.77 5.10 3520 | 9.50 | 1.80 30.03 54.00 -23.97 A 1.00
7311.00 | 44.23 39.78 6.79 35.64 | 9.50 | 2.00 47.66 74.00 -26.34 P 1.00
7311.00 | 32.20 39.78 6.79 35.64 | 9.50 | 2.00 35.63 54.00 -18.37 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp. Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=I1MHz, VBW=I1MHz, A(Average): RBW=IMHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/10
Model BMAT700 Test By Alan Fan

IEEE 802.11a Base TX (CH Low) - o o
Antenna (2): Hwa Yao / PA-5775-19 TEMP&Humidity 30C,72%

Test Mode

Measurement Distance at Im  Horizontal polarity

Freq. [Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) |(dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)

3919.83 | 55.17 3241 4.74 3498 | 9.50 | 2.13 49.97 74.00 -24.03 P 1.00
3919.83 | 45.25 3241 4.74 3498 | 9.50 | 2.13 40.05 54.00 -13.95 A 1.00
7567.05 | 59.66 39.69 6.96 35.80 | 9.50 | 0.00 61.01 74.00 -12.99 P 1.00
7567.05 | 48.58 39.69 6.96 35.80 | 9.50 | 0.00 49.93 54.00 -4.07 A 1.00
11483.98| 51.04 40.09 8.96 35.71 | 9.50 | 1.20 56.09 74.00 -17.91 P 1.00
11483.98( 40.00 40.09 8.96 35.71 | 9.50 | 1.20 45.05 54.00 -8.95 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. [Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)

391933 | 66.75 3241 4.74 3498 | 9.50 | 0.00 59.42 74.00 -14.58 P 1.00
391933 | 55.40 3241 4.74 3498 | 9.50 | 0.00 48.07 54.00 -5.93 A 1.00
7567.13 | 66.14 39.69 6.96 35.80 | 9.50 | 0.00 67.49 74.00 -6.51 P 1.00
7567.13 | 49.81 39.69 6.96 35.80 | 9.50 | 0.00 51.16 54.00 -2.84 A 1.00
11490.00| 46.38 40.09 8.97 35.70 | 9.50 | 1.20 51.44 74.00 -22.57 P 1.00
11490.00| 34.65 40.09 8.97 35.70 | 9.50 | 1.20 39.71 54.00 -14.30 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp. Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=I1MHz, VBW=I1MHz, A(Average): RBW=IMHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/10
Model BMAT700 Test By Alan Fan
Test Mode Alnlififg)l szaézgﬁfg_}; 71\;[;‘2 o | TEMP&Humidity ~ 30°C,72%
Measurement Distance at Im  Horizontal polarity
Freq. [Reading AF Cable |Pre-amp | Dist | Filter Level Limit Margin | Mark | Height
(MHz) | (dBpV) | (dBuV) | (dB) | (dB) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A)| (Meter)
3963.92 | 56.32 32.51 4.78 3494 | 9.50 | 0.00 49.18 74.00 -24.82 P 1.00
3963.92 | 48.08 32.51 4.78 3494 | 9.50 | 0.00 40.94 54.00 -13.06 A 1.00
7606.58 | 59.49 39.68 6.99 3592 | 9.50 | 0.00 60.74 74.00 -13.26 P 1.00
7606.58 | 48.21 39.68 6.99 3592 | 9.50 | 0.00 49.46 54.00 -4.54 A 1.00
11570.00( 45.12 40.27 9.01 35.71 9.50 1.14 50.32 74.00 -23.68 P 1.00
11570.00( 35.22 40.27 9.01 35.71 9.50 | 1.14 40.42 54.00 -13.58 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. [Reading| AF Cable |Pre-amp | Dist | Filter Level Limit Margin | Mark | Height

(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) |(dBuV/m) | (dBuV/m) | (dB) | (P/Q/A) | (Meter)
3963.92 | 64.29 32.51 4.78 3494 | 9.50 | 0.00 57.15 74.00 -16.85 P 1.00
3963.92 | 55.64 32.51 4.78 3494 | 9.50 | 0.00 48.50 54.00 -5.50 A 1.00
7606.38 | 66.85 39.68 6.99 3592 | 9.50 | 0.00 68.10 74.00 -5.90 P 1.00
7606.38 | 51.56 39.68 6.99 3592 | 9.50 | 0.00 52.81 54.00 -1.19 A 1.00
11570.00| 44.96 | 40.27 9.01 3571 | 9.50 | 1.14 50.16 74.00 -23.84 P 1.00
11570.00| 34.28 | 40.27 9.01 3571 | 9.50 | 1.14 39.48 54.00 -14.52 A 1.00
Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp. Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=I1MHz, VBW=I1MHz, A(Average): RBW=IMHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/10
Model BMAT700 Test By Alan Fan

IEEE 802.11a Base TX (CH High)
Antenna (2): Hwa Yao / PA-5775-19

Test Mode TEMP&Humidity 30°C, 72%

Measurement Distance at Im  Horizontal polarity

Freq. [Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)

3997.00 | 56.88 32.59 4.82 3490 | 9.50 [ 0.00 49.89 74.00 -24.11 P 1.00

3997.00 | 45.58 32.59 4.82 3490 | 9.50 | 0.00 38.59 54.00 -15.41 A 1.00
7646.05 | 55.07 39.67 7.02 36.04 | 9.50 | 0.00 56.22 74.00 -17.78 P 1.00
7646.05 | 46.80 39.67 7.02 36.04 | 9.50 | 0.00 47.95 54.00 -6.05 A 1.00
11650.00| 45.88 40.46 9.05 35.73 | 9.50 | 0.00 50.16 74.00 -23.85 P 1.00
11650.00 34.21 40.46 9.05 35.73 | 9.50 | 0.00 38.49 54.00 -15.52 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. [Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)

3997.88 | 64.48 32.59 4.82 3490 | 9.50 | 0.00 57.49 74.00 -16.51 P 1.00
3997.88 | 54.90 32.59 4.82 3490 | 9.50 | 0.00 4791 54.00 -6.09 A 1.00
7646.05 | 64.18 39.67 7.02 36.04 | 9.50 | 0.00 65.33 74.00 -8.67 P 1.00
7646.05 | 49.29 39.67 7.02 36.04 | 9.50 | 0.00 50.44 54.00 -3.56 A 1.00
11652.00| 45.63 40.46 9.05 35.73 | 9.50 | 1.08 50.99 74.00 -23.01 P 1.00
11652.00 35.67 40.46 9.05 35.73 | 9.50 | 1.08 41.03 54.00 -12.97 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp. Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=I1MHz, VBW=I1MHz, A(Average): RBW=IMHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/08
Model BMAT700 Test By Alan Fan

IEEE 802.11a Turbo TX (CH Low) - ° 0
Antenna (2): Hwa Yao / PA-5775-19 TEMP&Humidity 32C,52%

Test Mode

Measurement Distance at Im  Horizontal polarity

Freq. [Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) |(dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)

3940.58 | 55.32 32.46 4.76 3496 | 9.50 | 2.12 50.20 74.00 -23.80 P 1.00
3940.58 | 45.70 32.46 4.76 3496 | 9.50 | 2.12 40.58 54.00 -13.42 A 1.00
7584.69 | 56.75 39.68 6.98 35.85 | 9.50 | 0.00 58.05 74.00 -15.95 P 1.00
7584.69 | 47.44 39.68 6.98 35.85 | 9.50 | 0.00 48.74 54.00 -5.26 A 1.00
11520.00 45.21 40.15 8.98 35.70 | 9.50 | 1.18 50.32 74.00 -23.68 P 1.00
11520.00 33.87 40.15 8.98 3570 | 9.50 | 1.18 38.98 54.00 -15.02 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. [Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) [(dBuV/m)| (dB) | (P/Q/A)| (Meter)

3939.87| 60.03 32.46 4.76 3496 | 9.50 | 0.00 52.79 74.00 -21.21 P 1.00
3939.87 | 51.09 32.46 4.76 3496 | 9.50 | 0.00 43.85 54.00 -10.15 A 1.00
7587.17 | 62.95 39.68 6.98 35.86 | 9.50 | 0.00 64.25 74.00 -9.75 P 1.00
7587.17 | 49.68 39.68 6.98 35.86 | 9.50 | 0.00 50.98 54.00 -3.02 A 1.00
11520.00| 46.35 40.15 8.98 35.70 | 9.50 | 1.18 51.46 74.00 -22.54 P 1.00
11520.00 34.00 40.15 8.98 3570 | 9.50 [ 1.18 39.11 54.00 -14.89 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp. Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=I1MHz, VBW=I1MHz, A(Average): RBW=IMHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/08
Model BMAT700 Test By Alan Fan

IEEE 802.11a Turbo TX (CH High)
Antenna (2): Hwa Yao / PA-5775-19

Test Mode TEMP&Humidity 32°C, 52%

Measurement Distance at Im  Horizontal polarity

Freq. [Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) |(dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)

3974.19 | 55.16 32.54 4.79 3493 | 9.50 | 0.00 48.07 74.00 -25.93 P 1.00
3974.19 | 47.04 32.54 4.79 3493 | 9.50 | 0.00 39.95 54.00 -14.05 A 1.00
7623.54 | 57.61 39.68 7.00 3597 | 9.50 | 0.00 58.82 74.00 -15.18 P 1.00
7623.54 | 50.00 39.68 7.00 3597 | 9.50 | 0.00 51.21 54.00 -2.79 A 1.00
11600.00 45.30 40.34 9.02 35.72 | 9.50 | 0.00 49.44 74.00 -24.56 P 1.00
11600.00| 34.85 40.34 9.02 35.72 | 9.50 | 0.00 38.99 54.00 -15.01 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. [Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) [(dBuV/m)| (dB) | (P/Q/A)| (Meter)

397436 | 59.45 32.54 4.79 3493 | 9.50 | 0.00 52.36 74.00 -21.64 P 1.00
397436 | 51.17 32.54 4.79 3493 | 9.50 | 0.00 44.08 54.00 -9.92 A 1.00
7623.54 | 62.45 39.68 7.00 3597 | 9.50 | 0.00 63.66 74.00 -10.34 P 1.00
7623.54 | 49.73 39.68 7.00 3597 | 9.50 | 0.00 50.94 54.00 -3.06 A 1.00
11600.00{ 44.97 40.34 9.02 35.72 | 9.50 | 1.12 50.23 74.00 -23.77 P 1.00
11600.00{ 33.84 40.34 9.02 35.72 | 9.50 | 1.12 39.10 54.00 -14.90 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp. Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=I1MHz, VBW=I1MHz, A(Average): RBW=IMHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/14
Model BPAT700 Test By Alan Fan

IEEE 802.11a Base TX (CH Low)
Antenna (1): Pacific Wireless / RT58-19

Test Mode TEMP&Humidity 25°C, 82%

Measurement Distance at Im  Horizontal polarity

Freq. [Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) |(dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)

1350.79 | 61.42 27.15 2.74 3596 | 9.50 | 0.00 45.84 74.00 -28.16 P 1.00
1350.79 | 48.28 27.15 2.74 3596 | 9.50 | 0.00 32.70 54.00 -21.30 A 1.00
3829.98 | 48.62 32.19 4.65 35.07 | 9.50 | 0.00 40.90 74.00 -33.10 P 1.00
3829.98 | 46.34 32.19 4.65 35.07 | 9.50 | 0.00 38.62 54.00 -15.38 A 1.00
3920.82 | 63.39 32.41 4.74 3498 | 9.50 | 2.13 58.19 74.00 -15.81 P 1.00
3920.82 | 54.54 32.41 4.74 3498 | 9.50 | 2.13 49.34 54.00 -4.66 A 1.00
4798.08 | 57.04 34.27 5.08 35.14 | 9.50 | 0.00 51.74 74.00 -22.26 P 1.00
4798.08 | 47.69 34.27 5.08 35.14 | 9.50 | 0.00 42.39 54.00 -11.61 A 1.00
7567.09 | 62.83 39.69 6.96 35.80 | 9.50 [ 0.00 64.18 74.00 -9.82 P 1.00
7567.09 | 50.49 39.69 6.96 35.80 | 9.50 | 0.00 51.84 54.00 -2.16 A 1.00
11488.02 60.86 40.09 8.96 35.70 | 9.50 | 1.20 65.91 74.00 -8.09 P 1.00
11488.02( 47.67 40.09 8.96 35.70 | 9.50 | 1.20 52.72 54.00 -1.28 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A)| (Meter)

1346.69 | 72.81 27.12 2.73 3597 | 9.50 | 0.00 57.19 74.00 -16.81 P 1.00
1346.69 | 62.29 27.12 2.73 35.97 | 9.50 | 0.00 46.67 54.00 -7.33 A 1.00
3829.98 | 45.23 32.19 4.65 35.07 | 9.50 | 0.00 37.51 74.00 -36.49 P 1.00
3829.98 | 34.11 32.19 4.65 35.07 | 9.50 | 0.00 26.39 54.00 -27.61 A 1.00
3918.58 | 63.00 32.40 4.74 3498 | 9.50 | 0.00 55.66 74.00 -18.34 P 1.00
3918.58 | 54.23 32.40 4.74 3498 | 9.50 | 0.00 46.89 54.00 -7.11 A 1.00
4798.08 | 65.55 34.27 5.08 35.14 | 9.50 | 0.00 60.25 74.00 -13.75 P 1.00
4798.08 | 53.84 34.27 5.08 35.14 | 9.50 | 0.00 48.54 54.00 -5.46 A 1.00
7566.04 | 62.14 39.69 6.96 35.80 | 9.50 | 0.00 63.49 74.00 -10.51 P 1.00
7566.04 | 51.63 39.69 6.96 35.80 | 9.50 | 0.00 52.98 54.00 -1.02 A 1.00
11488.37| 58.99 40.09 8.96 35.70 | 9.50 | 1.20 64.04 74.00 -9.96 P 1.00
11488.37| 46.11 40.09 8.96 35.70 | 9.50 | 1.20 51.16 54.00 -2.84 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp. Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=I1MHz, VBW=I1MHz, A(Average): RBW=IMHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance Im measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/14
Model BPAT700 Test By Alan Fan
Test Mode AntIeF;llflE (81(;25; ggjﬁ;gﬁg?ﬁg_w TEMP&Humidity]  25°C, 82%
Measurement Distance at Im  Horizontal polarity
Freq. [Reading| AF Cable |Pre-amp | Dist | Filter Level Limit Margin | Mark | Height
(MHz) | (dBpV) | (dBuV) | (dB) | (dB) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A)| (Meter)
1466.32 | 50.40 27.88 2.86 35.68 | 9.50 | 0.00 35.96 74.00 -38.04 P 1.00
1466.32 | 42.45 27.88 2.86 35.68 | 9.50 | 0.00 28.01 54.00 -25.99 A 1.00
3856.26 | 48.12 32.26 4.68 35.04 | 9.50 | 0.00 40.51 74.00 -33.49 P 1.00
3856.26 | 35.54 32.26 4.68 35.04 | 9.50 | 0.00 27.93 54.00 -26.07 A 1.00
3956.92 | 61.41 32.50 4.78 3494 | 9.50 | 0.00 54.24 74.00 -19.76 P 1.00
3956.92 | 51.26 32.50 4.78 3494 | 9.50 | 0.00 44.09 54.00 -9.91 A 1.00
4835.28 | 56.85 3451 5.09 35.17 | 9.50 | 0.00 51.78 74.00 -22.22 P 1.00
4835.28 | 47.96 3451 5.09 35.17 | 9.50 | 0.00 42.89 54.00 -11.11 A 1.00
7604.64 | 60.43 39.68 6.99 35.91 9.50 | 0.00 61.68 74.00 -12.32 P 1.00
7604.64 | 47.36 39.68 6.99 3591 9.50 | 0.00 48.61 54.00 -5.39 A 1.00
11569.13 57.86 40.27 9.00 35.71 9.50 | 1.14 63.06 74.00 -10.94 P 1.00
11569.13| 45.82 40.27 9.00 35.71 9.50 | 1.14 51.02 54.00 -2.98 A 1.00
Measurement Distance at Im  Vertical polarity
Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit Margin [ Mark | Height

(MHz) | (dBpV) | (dBuV) | (dB) | (dB) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A)| (Meter)
1470.83 | 67.35 27.91 2.86 35.67 | 9.50 | 0.00 52.95 74.00 -21.05 P 1.00
1470.83 | 55.52 27.91 2.86 35.67 | 9.50 | 0.00 41.12 54.00 -12.88 A 1.00
3856.66 | 49.18 32.26 4.68 35.04 | 9.50 | 0.00 41.57 74.00 -32.43 P 1.00
3856.66 | 44.12 32.26 4.68 35.04 | 9.50 | 0.00 36.51 54.00 -17.49 A 1.00
3963.00 | 64.21 32.51 4.78 3494 | 9.50 | 0.00 57.07 74.00 -16.93 P 1.00
3963.00 | 56.32 32.51 4.78 3494 | 9.50 | 0.00 49.18 54.00 -4.82 A 1.00
4835.28 | 66.12 3451 5.09 35.17 | 9.50 | 0.00 61.05 74.00 -12.95 P 1.00
4835.28 | 54.00 3451 5.09 35.17 | 9.50 | 0.00 48.93 54.00 -5.07 A 1.00
7608.66 | 62.62 39.68 6.99 3593 | 9.50 | 0.00 63.86 74.00 -10.14 P 1.00
7608.66 | 50.25 39.68 6.99 3593 9.50 | 0.00 51.49 54.00 -2.51 A 1.00
11569.72 59.99 40.27 9.00 35.71 9.50 | 1.14 65.19 74.00 -8.81 P 1.00
11569.72 45.78 40.27 9.00 35.71 9.50 | 1.14 50.98 54.00 -3.02 A 1.00
Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp. Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=I1MHz, VBW=I1MHz, A(Average): RBW=IMHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance Im measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/14
Model BPAT700 Test By Alan Fan

IEEE 802.11a Base TX (CH High)
Antenna (1): Pacific Wireless / RT58-19

Test Mode TEMP&Humidity 25°C, 82%

Measurement Distance at Im  Horizontal polarity

Freq. [Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)

1583.20 | 48.22 28.78 2.97 35.55 | 9.50 | 0.00 34.93 74.00 -39.07 P 1.00
1583.20 | 39.91 28.78 297 35.55 | 9.50 | 0.00 26.62 54.00 -27.38 A 1.00
3883.12 | 44.89 32.32 4.71 35.02 | 9.50 | 0.00 37.40 74.00 -36.60 P 1.00
3883.12 | 36.54 32.32 4.71 35.02 | 9.50 | 0.00 29.05 54.00 -24.95 A 1.00
3997.00 | 53.05 32.59 4.82 3490 | 9.50 | 0.00 46.06 74.00 -27.94 P 1.00
3997.00 | 42.56 32.59 4.82 3490 | 9.50 | 0.00 35.57 54.00 -18.43 A 1.00
4762.70 | 55.42 34.03 5.06 35.11 | 9.50 | 0.00 49.91 74.00 -24.09 P 1.00
4762.70 | 44.25 34.03 5.06 35.11 | 9.50 | 0.00 38.74 54.00 -15.26 A 1.00
7645.59 | 59.66 39.67 7.02 36.04 | 9.50 | 0.00 60.81 74.00 -13.19 P 1.00
7645.59 | 51.03 39.67 7.02 36.04 | 9.50 | 0.00 52.18 54.00 -1.82 A 1.00
11651.15 55.71 40.46 9.05 35.73 | 9.50 | 0.00 59.99 74.00 -14.01 P 1.00
11651.15| 47.13 40.46 9.05 35.73 | 9.50 | 0.00 51.41 54.00 -2.59 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A) | (Meter)

1583.16 | 62.85 28.78 297 35.55 | 9.50 | 0.00 49.56 74.00 -24.44 P 1.00
1583.16 | 55.52 28.78 297 35.55 | 9.50 | 0.00 42.23 54.00 -11.77 A 1.00
3883.29 | 48.88 32.32 4.71 35.02 | 9.50 | 0.00 41.39 74.00 -32.61 P 1.00
3883.29 | 45.75 32.32 4.71 35.02 | 9.50 | 0.00 38.26 54.00 -15.74 A 1.00
3995.12 | 57.89 32.59 4.82 3490 | 9.50 | 0.00 50.89 74.00 -23.11 P 1.00
3995.12 | 52.35 32.59 4.82 3490 | 9.50 | 0.00 45.35 54.00 -8.65 A 1.00
4762.70 | 65.98 34.03 5.06 35.11 | 9.50 | 0.00 60.47 74.00 -13.53 P 1.00
4762.70 | 54.12 34.03 5.06 35.11 | 9.50 | 0.00 48.61 54.00 -5.39 A 1.00
7643.84 | 61.56 39.67 7.01 36.03 | 9.50 | 0.00 62.71 74.00 -11.29 P 1.00
7643.84 | 48.95 39.67 7.01 36.03 | 9.50 | 0.00 50.10 54.00 -3.90 A 1.00
11651.80| 57.93 40.46 9.05 35.73 | 9.50 | 1.08 63.29 74.00 -10.71 P 1.00
11651.80 47.01 40.46 9.05 35.73 | 9.50 | 1.08 52.37 54.00 -1.63 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp. Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=I1MHz, VBW=I1MHz, A(Average): RBW=IMHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance Im measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/13
Model BPAT700 Test By Alan Fan

IEEE 802.11a Turbo TX (CH Low) - ° 0
Antenna (1): Pacific Wireless / RT58-19 TEMP&Humidity 26 €, 74%

Test Mode

Measurement Distance at Im  Horizontal polarity

Freq. [Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) |(dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)

1396.65 | 60.28 27.44 2.78 35.85 | 9.50 | 0.00 45.16 74.00 -28.84 P 1.00
1396.65 | 52.72 27.44 2.78 35.85 | 9.50 | 0.00 37.60 54.00 -16.40 A 1.00
3839.87 | 47.66 32.22 4.66 35.06 | 9.50 | 2.16 42.14 74.00 -31.86 P 1.00
3839.87 | 46.08 32.22 4.66 35.06 | 9.50 | 2.16 40.56 54.00 -13.44 A 1.00
3940.58 | 63.99 32.46 4.76 3496 | 9.50 | 2.12 58.87 74.00 -15.13 P 1.00
3940.58 | 52.61 32.46 4.76 3496 | 9.50 | 2.12 47.49 54.00 -6.51 A 1.00
4810.22 | 56.34 34.35 5.08 35.15 | 9.50 | 2.06 53.18 74.00 -20.82 P 1.00
4810.22 | 49.16 34.35 5.08 35.15 | 9.50 | 2.06 46.00 54.00 -8.00 A 1.00
7582.24 | 63.16 39.68 6.97 35.85 | 9.50 | 0.00 64.47 74.00 -9.53 P 1.00
7582.24 | 51.60 39.68 6.97 35.85 | 9.50 | 0.00 5291 54.00 -1.09 A 1.00
11510.60 59.11 40.13 8.98 35.70 | 9.50 | 1.19 64.20 74.00 -9.80 P 1.00
11510.60 46.19 40.13 8.98 35.70 | 9.50 | 1.19 51.28 54.00 -2.72 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A) | (Meter)

1394.78 | 68.61 27.43 2.78 35.85 | 9.50 | 0.00 53.47 74.00 -20.53 P 1.00
1394.78 | 62.29 27.43 2.78 35.85 | 9.50 | 0.00 47.15 54.00 -6.85 A 1.00
3839.87 | 44.21 32.22 4.66 35.06 | 9.50 | 0.00 36.53 74.00 -37.47 P 1.00
3839.87 | 33.47 32.22 4.66 35.06 | 9.50 | 0.00 25.79 54.00 -28.21 A 1.00
3937.60 | 61.24 3245 4.76 3496 | 9.50 | 0.00 53.99 74.00 -20.01 P 1.00
3937.60 | 53.58 3245 4.76 3496 | 9.50 | 0.00 46.33 54.00 -7.67 A 1.00
4798.08 | 60.02 34.27 5.08 35.14 | 9.50 | 0.00 54.72 74.00 -19.28 P 1.00
4798.08 | 53.44 34.27 5.08 35.14 | 9.50 | 0.00 48.14 54.00 -5.86 A 1.00
7584.41 | 64.08 39.68 6.98 35.85 | 9.50 | 0.00 65.39 74.00 -8.61 P 1.00
7584.41 | 51.20 39.68 6.98 35.85 | 9.50 | 0.00 52.51 54.00 -1.49 A 1.00
11510.72 57.56 40.13 8.98 35.70 | 9.50 | 1.19 62.65 74.00 -11.35 P 1.00
11510.72| 46.14 40.13 8.98 35.70 | 9.50 | 1.19 51.23 54.00 -2.77 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp. Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=I1MHz, VBW=I1MHz, A(Average): RBW=IMHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance Im measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/13
Model BPAT700 Test By Alan Fan

IEEE 802.11a Turbo TX (CH High)
Antenna (1): Pacific Wireless / RT58-19

Test Mode TEMP&Humidity 26°C, 74%

Measurement Distance at Im  Horizontal polarity

Freq. [Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) |(dBuV/m) [(dBuV/m)| (dB) | (P/Q/A) | (Meter)

151230 | 48.13 28.20 2.90 35.59 | 9.50 | 0.00 34.14 74.00 -39.86 P 1.00
151230 | 44.62 28.20 2.90 35.59 | 9.50 | 0.00 30.63 54.00 -23.37 A 1.00
3866.72 | 47.39 32.28 4.69 35.03 | 9.50 | 0.00 39.83 74.00 -34.17 P 1.00
3866.72 | 43.73 32.28 4.69 35.03 | 9.50 | 0.00 36.17 54.00 -17.83 A 1.00
3973.68 | 62.89 32.54 4.79 3493 | 9.50 | 0.00 55.79 74.00 -18.21 P 1.00
3973.68 | 53.08 32.54 4.79 3493 | 9.50 | 0.00 45.98 54.00 -8.02 A 1.00
4851.55| 58.07 34.62 5.09 35.18 | 9.50 | 0.00 53.10 74.00 -20.90 P 1.00
4851.55| 50.24 34.62 5.09 35.18 | 9.50 | 0.00 45.27 54.00 -8.73 A 1.00
7623.79 | 65.21 39.68 7.00 3597 | 9.50 | 0.00 66.42 74.00 -7.58 P 1.00
7623.79 | 51.55 39.68 7.00 3597 | 9.50 | 0.00 52.76 54.00 -1.24 A 1.00
11597.90| 52.58 40.33 9.02 35.72 | 9.50 | 0.00 56.71 74.00 -17.29 P 1.00
11597.90( 44.11 40.33 9.02 35.72 | 9.50 | 0.00 48.24 54.00 -5.76 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A) | (Meter)

1512.77 | 64.52 28.20 2.90 35.59 | 9.50 | 0.00 50.54 74.00 -23.46 P 1.00
1512.77 | 55.84 28.20 2.90 35.59 | 9.50 | 0.00 41.86 54.00 -12.14 A 1.00
3866.55 | 47.06 32.28 4.69 35.03 | 9.50 | 0.00 39.50 74.00 -34.50 P 1.00
3866.55 | 42.80 32.28 4.69 35.03 | 9.50 | 0.00 35.24 54.00 -18.76 A 1.00
3970.45 | 61.87 32.53 4.79 3493 | 9.50 | 0.00 54.76 74.00 -19.24 P 1.00
3970.45 | 55.84 32.53 4.79 3493 | 9.50 | 0.00 48.73 54.00 -5.27 A 1.00
4851.55| 62.18 34.62 5.09 35.18 | 9.50 | 0.00 57.21 74.00 -16.79 P 1.00
4851.55| 53.65 34.62 5.09 35.18 | 9.50 | 0.00 48.68 54.00 -5.32 A 1.00
7622.53 | 62.84 39.68 7.00 3597 | 9.50 | 0.00 64.05 74.00 -9.95 P 1.00
7622.53 | 51.44 39.68 7.00 35.97 | 9.50 | 0.00 52.65 54.00 -1.35 A 1.00
11596.46( 54.87 40.33 9.02 35.72 | 9.50 | 1.12 60.12 74.00 -13.88 P 1.00
11596.46| 43.13 40.33 9.02 35.72 | 9.50 | 1.12 48.38 54.00 -5.62 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp. Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=I1MHz, VBW=I1MHz, A(Average): RBW=IMHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance Im measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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8.8.4 RESTRICTED BAND EDGES

Detector mode : Peak

Polarity : Horizontal

CH Low ( 802.11b MODE )
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Detector mode : Average

Polarity : Horizontal

CH Low ( 802.11b MODE )
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. /r L
ag
30
F
22.9 |
Start 2.31 GHz 11.5 MHz~ Stop 2.425 GHz




Compliance Certification Services Inc. FCC ID : S97-BMAT700
Report No. : 50526303-RP1

Page 91 of 116

Detector mode : Peak Polarity : Vertical
CH Low ( 802.11b MODE )
Marker 2 [T11 REBL 1 MHz RF Att 0 dB
<%%>Ref Lwl B3.07 dBEuv WE 1 MH=z
1223 dBuv 2.33000000 GHz SHT 5 ms Uit dBuy
12 :

120|259 JR 0f f=d

¥olryad =i )

oo
2.33000008 GHz

A4 1711 120 .28 ¢Buy
2/.41094188 in

100

an \

TWIEW \ 1Ma
ad
FO1 74 |[gBov {J[ L\
N
70 .’/M
[=IH]
50
40
30
F
22.9 |
Start 2.21 GHz 11.5 MHz~ Stop 2.425 GHz
Date: 05 JUM.Z2005 14:42:11
Detector mode : Average Polarity : Vertical
CH Low ( 802.11b MODE )
Marker 2 [T11 REBL 1 MHz RF Att n de
Ref Lwvl 51.35 dBuv WE 10 Hz
1223 dBuv 2.33000000 GHz SHT 29 s Uit dBuy
12
120—=20.0 ¢f Off=gpt Falf13] S-35—cB7Y]
2.330Q0p00 GHz
v
110 11711 M—ETE}Q dB v

2/!1094185\5Hz
100

TVIEW \ 1MA
A0

7 /
&0 /
L 01 54 [HBuv 3
50 e )
40
30
F
22.9 |
Start 2.31 GHz 1.5 MHz. Stop 2.425 GHz

Dz te: 06 . JUN. 2005 t4:43:089
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Detector mode : Peak Polarity : Horizontal
CH High (802.11b MODE )
Marker 3 [T11 REBL 1 MHz RF Att n de
@Ref Lwl 52.98 dBuv WE 1 MH=z
1228 dBuv 2.4B8697335 GHz SHT 5 ms Uit dBuy
12
120—=5-58—¢B Off=qt SRR Py = | m Y P
2.4BB97395 GHz -
110 T1 0111 103. 21 dBuv
] 2. 46182365 GHz
e F2 1711 51,39 dBpv
o0 -1 =pegaun| myiyn ey

0 1\!71 18
a0 \

—q/l 74 |dBuv \
70

G0
M& 3

SE VL SR RPN
50
40
30
F1
22 .5 |
Start 2.45 [GHz 5 MHz~ Stop 2.5 GHz
Date: 05 JUM.2005 15:13:25
Detector mode : Average Polarity : Horizontal
CH High ( 802.11b MODE )
Marker 3 [T11 REBL 1 MHz RF Att n de
Ref Lwvl 41.02 dBuv WE 10 Hz
1228 dBuv 2.4B8697335 GHz SHT 12.5 s Uit dBuy
12
120—=25.8 HE Offegt S -
| 4T [m)npra’y -
2.4BB97395 GHz
110 T1 0111 95 .05 dBuv
2. 46182365 GHz
F2 1711 40,89 dBpv
o0 1 -1 =pegaun| myiyn ey
JDN - S
ryrED e

I \

JDl 94 [dB v \_ﬁ
50
\\ ‘ .
40 \xJL_,_!__
30
F1
22 .5 |
Start 2.45 [GHz 5 MHz~ Stop 2.5 GHz

Dz te: 06 JUN. 2005 15:14:295
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Detector mode : Peak

Polarity : Vertical

CH High ( 802.11b MODE )
Marker 3 [T11 RELI 1 MHz RF Att n de
Raf Lw]l E1.57 dBuv VBl 1 MH=z
122.8 dBuv 2.48757515 GHz SHT 5 ms Urmit dBuy
igﬂ oF B Hp Cffclt o =
N_\'\-"’H—. o rrid L= JN e UD}.A'.\!'-
2.4A757R15 GHz
110 T1 1711 119 .46 dBuv
/ 2. 46172045 GHz
f | ¥210T11 50,23 dBpv
100 / \ S E G
0 TfTEw \ 18
” -
FD1 74 [dHBuv
|
\\ 3
B0 S W W ‘\MM
50
40
20
F1
278 |
Start 2.45 [GHz 5 MHz~ Stop 2.5 GHz
Date: 06 . JUMN.2005 15:19:18

Detector mode : Average

Polarity : Vertical

CH High ( 802.11b MODE )
Marker 3 [T11 RELI 1 MHz RF Att n de
Raf Lw]l 4966 dBuv WEL 10 Hz
122.8 dBuv 2.48697335 GHz SHT 12.5 s Urmit dBuy
12
120—=5-58—¢B Off=qt SRR 15 DuD,u.v-
| 2. 4086973585 GHz
110 i —_ T1 1711 111,253 dBuv
2.46172345 GHz
¥210T11 47,31 dBpv
1oa / A5G
90 1\7hu \ e
BEV/ \
| \\/_‘_
50
FHO 1 G4 [dBuy 5
L ]
50 S g
|
40
30
F1
22 .8 |
Start 2.45 [GHz 5 MHz~ Stop 2.5 GHz
Date: 06 . JUMN.2005 15:20:31
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Detector mode : Peak Polarity : Horizontal
CH Low ( 802.11g MODE )
Marker 2 [T11 REBL 1 MHz RF Att n de
@Ref Lwl 56.75 dBuv WE 1 MH=z
1223 dBuv 2.33000000 GHz SHT 5 ms Uit dBuy
12
120 —=5. 8 HR Of fant Falf13] SEFE— B
2.39000000 GHz -
F1IT1] 100.00 dBpuv

110

Z.411BB373 GHz

1
100 ¥

il [ W\

A0 /
HO1 74 [dBuv

70
[=IH] fu/

50
40
30
F
22.9 |
Start 2.21 GHz 11.5 MHz~ Stop 2.425 GHz
Date: 05 JUM.2005 13:59:18
Detector mode : Average Polarity : Horizontal
CH Low ( 802.11g MODE )
Marker 2 [T11 REBL 1 MHz RF Att 0 dB
Ref Lwvl 41.681 dBuv WE 10 Hz
1223 dBuv 2.33000000 GHz SHT 29 s Uit dBuy
12
170—=25.9 dR Off=gt ¥olryad A4 ia dBMv-
2.39000000 GHz
19T V10711 88 .35 dbuv
2.41002004 GHz
104
1
Elll pa e (_AVW 1Ma
ad { \
0 \\
[=IH] \
FHO1 54 [dBuV
50 /
3
40
30
F
22.9 |
Start 2.21 GHz 11.5 MHz~ Stop 2.425 GHz

Dz te: 06 . JUN. 2005 t4:00:32
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Detector mode : Peak Polarity : Vertical
CH Low ( 802.11g MODE )
Marker 2 [T11 REBL 1 MHz RF Att n de
<%%>Ref Lwl 73.08 dBuv WE 1 MH=z
1223 dBuv 2.33000000 GHz SHT 5 ms Uit dBuy
12
120 —=5. 8 HR Of fant Falf13] 3B
2 /34t GHz-
F1IT1] 117,57 diguy

110

f.cua?mu E\Hz

100

El payan ﬂ//f 1mMa
a0

o1 74 [dHBuv V‘W

[=IH]
50
40
30
F
22.9 |
Start 2.21 GHz 11.5 MHz~ Stop 2.425 GHz
Date: 05 JUM.Z2005 13:44:51
Detector mode : Average Polarity : Vertical
CH Low ( 802.11g MODE )
Marker 2 [T11 REBL 1 MHz RF Att 0 dB
Ref Lwvl 53.90 dBuv WE 10 Hz
1223 dBuv 2.33000000 GHz SHT 29 s Uit dBuy
12
170—=25.9 dR Off=gt ¥ollrrs B oY
2.39000000 GHz -
V10711 106.83 dBuv

110

71:43@ 41 GHz
104 / H

M rvrew \ 1HA
&0 \
0
B0
|07 54 |HELV 3
50 S —
40
0
F
22 .9 |
Start 2.21 GHz 1.5 MHz. Stop 2,425 GHz

Dz te: 06 JUM. 2005 13:46:21
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Detector mode : Peak Polarity : Horizontal
CH High (802.11g MODE )
Marker 2 [T11 REBL 1 MHz RF Att n de
<%%>Ref Lwl 53.78 dBuv WE 1 MH=z
1228 dBuv 2.48350000 GHz SHT 5 ms Uit dBuy
12
120—=5-58—¢B Off=qt o711 T e ey
2.48350000 GHz -
110 V10111 102.08 dBuv
2,45573146 GHz
V3711 52 .06 dBpv
\00 S B llia= mt=al

/ T
0 J]/)flhl..l 18

80 “\
FO1 74 |dBuv

o — A

50
40
30
F1
22.8 |
Start 2.45 GHz 5.5 MHz~ Stop 2.505 GHz
Date: 05 JUM.2005 14:19:46
Detector mode : Average Polarity : Horizontal
CH High ( 802.11g MODE )
Marker 2 [T11 REBL 1 MHz RF Att n de
Ref Lwvl 41.28 dBuv WE 10 Hz
1228 dBuv 2.48350000 GHz SHT 14 = Uit dBuy
12
120—=5-58—¢B Off=qt o711 L R ny =
2.48350000 GHz
110 V10111 91.]31 dBuv
2,45573146 GHz
V3711 40,44 dBpv
o0 A RS s Sy Y
90 S

]Vl?ﬂ —. 1A
50 ‘\

w0

60 /

- \
FO1 54 [dBuv
50
a0 \“5%— 4
30
F1
22 .8 |
Start 2.45 GHz 5.5 MHz~ Stap 2,505 GHz

Dz te: 06 JUN. 2005 t4:20:52
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Detector mode : Peak Polarity : Vertical
CH High ( 802.11g MODE )
Marker 2 [T11 REBLI 1 MHz RF &ttt N dB
<%%>Ref Lwl E6.65 dBEuv VBl 1 MH=z
122.8 dBuv 2.48350000 GHz SUT 5 ms Unlt dBuv
12
120—=5-58-fB Off=qt o711 (=] .JuD,u.v-
T b 2.4B350000 GHz
10711 118.87 dBuv
Heo GHz

110
2.45540
V30711 54 (48 dBuv
o N 5 rhARA

A RS s Sy Y

MvTER \ e

50
FO1 74 |[dBav \
m i
“ik&u”ww
o0 J‘“%
50
40
30
F1
22.8 |
Start 2.45 GHz 5.5 MHz~ Stop 2.505 GHz
Date: 05 JUM.2005 14:13:38
Detector mode : Average Polarity : Vertical
CH High ( 802.11g MODE )
Marker 2 [T11 REBL 1 MHz RF Att 0 dB
Ref Lwvl 50.27 dBEuv WE 10 Hz
1228 dBuv 2.48350000 GHz SHT 14 = Uit dBuy
12
120—=5-58—¢B Off=qt o711 T T oty
|
2.48350000 GHz
110 V10111 107,52 dBuv
| 2.45540080 GHz
M|
“'\\ V3711 41,31 dBpv

o0 / \ A RS s Sy Y
90

]V/EN \ na
80

/

"

w0

60

Ol 54 By

40

30

22.8 |
Start 2.43 GHz 5.5 MHz- Stop 2.505 GHz

Dz te: 06 JUN. 2005 t4:14:38
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Detector mode : Peak Polarity : Horizontal
CH Low ( 802.11g Turbo MODE )
@ Marker 2 [T11 REBLI 1 MHz RF &ttt 0 de
Ref Lwvl 53.61 dBuv WEBI 1 MHz
122.9 dBuv 2.33000000 GHz SHT 5 oms Umit dB Y
122
120 .9 dR Of fapt Yo r741 BB
2.38000p00 GHz -
V11711 98 .03 dBuv

110

2.44198[393 GH=z
100 w
S0y e /PN ﬁ\ Ma
80

FO1 74 [dBuV

70 7

gl

50
40
30
F1
22.49 |
Start 2.31 GHz 15 HMHz Stop 2.40 GHz
BERT=H 06 . JUM. 2005 16:01:36
Detector mode : Average Polarity : Horizontal
CH Low ( 802.11g Turbo MODE )
Marker 2 [T1] RBLI 1 MHz RF Attt 0 de
Ref Lvl 41.61 dBuV VBH 10 Hz
122.3 dBuv 2.339000000 GHz SHT 38 s Urit dBuy
12
120 25.9 df Of f=at Yo ry41 A B
2.39000000 GHz -
4G F100T1] a7.27 dEuv
Z.44196393 GHz
100
v rEw : na

/r”“j
70 |
| |

FO1 54 |dBoV \
50
4
apjF——
30
F1
22 9 |
Start 2.21 GHz 15 MHz - Stop 2.46 GHz

[z te: 06 JuN. 2005 16:03:11
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Detector mode : Peak Polarity : Vertical
CH Low ( 802.11g Turbo MODE )
Marker 2 [T11 REBL 1 MHz RF Att 0 dB
<%%>Ref Lwl B&.15 dBEuv WE 1 MH=z
122.9 dBuv 2.33000000 GHz SHT 5 ms Uit dBuy
12
120|—25.9 HR Off=gt wolreyy BB e B
o Q.EE!_DEﬁGDD GHz -
- 711747 1?4&’?’“&15@

; \

TWTEL /} MA

ad
MN’
FO1 74 |[gBov
70 1~
]
| PN aGhi Rt M e
50
40
30
F1
22.9 |
Start 2.21 GHz 15 MHz~ Stop 2.40 GHz
Date: 05 JUM.2005 15:37:07
Detector mode : Average Polarity : Vertical
CH Low ( 802.11g Turbo MODE )
Marker 2 [T11 REBL 1 MHz RF Att 0 dB
Ref Lwvl 52.15 dBuv WE 10 Hz
1223 dBuv 2.33000000 GHz SHT 38 s Uit dBuy
12
120 —=5. 8 HR Of fant P f13] S E— B
2.39000000 GHz -
19T V1007111 103.83 dBuv
2.443?@?54 GHz
w—-———xv_._nﬁ__
100 [ \

TVIEW { \ 1MA
A0 \

70

=10}
FHO1 54 [dBuV 3
50 WS- —
a0
30
F1
22.9 |
Start 2.21 GHz 15 MHz~ Stop 2.40 GHz

Dz te: 06 . JUN. 2005 15:38:38
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Detector mode : Peak Polarity : Horizontal
CH High ( 802.11g Turbo MODE )
Marker 2 [T11 REBLI 1 MHz RF Att 0 de
Ref Lyl 52.75 dBav VB 1 MHz
122 8 dBuv 2.48350000 GHz SWT E ms Unit aABuy
12
120—=5-58—¢B Off=qt o711 A ras e n nyrac -
|
. 48350000 GHz
10 w1 171] 97.181 dBav
[.44178357 GHz
100 ]
QUA:)AH.J \ 18
B0
FD1 74 [dHBuv \\K
70 \\
" \J‘\{’\M\J
. [Raaa T SN RPN TP
40
;0
Fl1
225 |
Start 2.417 GHz 2.3 MHz- Stop 2.5 GHz
Date: 05 . JUN. 2005  15:57:42
Detector mode : Average Polarity : Horizontal
CH High ( 802.11g Turbo MODE )
® Marker 2 [T11 RBLI 1 MHz  RF aAtt 0 db
Ref Lvl 40.50 dBuy WE 10 Hz
122.8 dBuv 2.48350000 GHz SHT 21 s Uit dBuy
122
120 5.0 HdB Off t ] [Tj} == l_iB}.J'.\l'l
|
2. 48350000 GHz
110 v1171] 87.04 dBwv
P.441780357 GHz
100
a0 1
VIEW [ ] 1 8
! / \
&0 \
L0 54 By
&0
.
40 B SN |
20
Fl1
725 |
Start 2.417 GHz 2.3 MHz» Stop 2.5 GHz
Date: 06 . JUN.2005  15:58:46
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Detector mode : Peak

Polarity : Vertical

CH High ( 802.11g Turbo MODE )
Marker 2 [T11 REBLI 1 MHz RF &ttt 0 de
Raf Lvl BE0.59 dBuv VEL 1 MHz
122.9 dBuv 2.48350000 GHz SWT 5 ms Umit dBuy
12
1zo—=25.9 dB Offset Yo {133 EH Dy
| =7 -
D RS SR P.4aA350000 GHz
e e ¥1171] 114 BE dBav
// \\ . 43296794 GHz
100
rvrew \\\kw mea
a0 "
LDl 74 [dBuv l'\\
70 U,'k\{
=10} M-’ A |
WM
50
40
30
Fl1
22.49 |
Start 2.417 GHz 2.3 MHz- Stop 2.5 GHz
Date: 06, JUM.2005  15:43:45

Detector mod

e : Average

Polarity : Vertical

CH High ( 802.11g Turbo MODE )
Marker 2 [T11 RELI 1 MHz RF Att n de
Ref Lvl 46.01 dBuy VB 10 Hz
122.3 dBuv 2.48350000 GHz SHT 21l s Urmit dBuy
12
120258 OB Offeet S AR +E-E—aB7Y]
2. 48350000 GHz
19T V1007111 104 .41 dBuv
1 E . 43208704 GHz
100 /f j
aa J[ltu \\ 1mMa
E,EJ \
70 3
(=0
FO1 54 |dBpV
50
.
—
HH
40
30
Fl1
22.9
Start 2.417 GHz 2.3 MHz- Stop 2.5 GHz
Date: 06 . JUMN.2005 15:47:47
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8.9 POWERLINE CONDUCTED EMISSIONS

LIMITS

§ 15.207 (a) Except as shown in paragraph (b) and (c) this section, for an intentional radiator
that is designed to be connected to the public utility (AC) power line, the radio frequency
voltage that is conducted back onto the AC power line on any frequency or frequencies within
the band 150 kHz to 30 MHz shall not exceed the limits in the following table, as measured
using a 50 pH/50 ohms line impedance stabilization network (LISN). Compliance with the

provisions of this paragraph shall be based on the measurement of the radio frequency voltage

between each power line and ground at the power terminal.

The lower limit applies at the boundary between the frequency ranges.

Frequency of Emission (MHz) Conducted limit (dBpv)
Quasi-peak Average
0.15-0.5 66 to 56 56 to 46
05-5 56 46
5-30 60 50
TEST EQUIPMENTS

The following test equipments are used during the conducted powerline tests :

q Date of Calibration
Manufacturer or Type | Model No.| Serial No. Calibration — Remark
HP SPECTRUM _
ANALYZER 8594E |3801A05627 April 28, 2005 1 Year |PRETEST
SOLAR ISOLATION
TRANSFORMER 7032-1 N/A N/A N/A FINAL
January 10, 2005
9311-1025 For Characteristic
B impedance
EMCO L.I.S.N. 3850/2 9401-1028 p 1 Year FINAL
January 10, 2005
For Insertion loss
R & STEST
RECEIVER ESHS30 | 838550/003 | February 21, 2005 1 Year FINAL
KEENE SHIELDED
1 A A FINAL
ROOM 5983 No N/ N/ IN
R & S PULSE LIMIT | EHS3Z2 | 357.8810.52 July 10, 2004 1 Year FINAL
N TYPE COAXIAL
CABLE July 10, 2004 1 Year FINAL
50QQ TERMINATOR July 10, 2004 1 Year FINAL
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TEST SETUP
POWERLINE of POWERLINE
PERIPHERALS of EUT
120VAC J/ J/
60Hz <————| L.LS.N. LISN. =
120VAC
60Hz
EUT &
PERIPHERALS
120VAC
60Hz
- ISOLATE || SPECTRUM ANALYZER
TRANSFORMER /TEST RECEIVER
TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and
80cm above the horizontal ground plane. The EUT IS CONFIGURED IN ACCORDANCE
WITH ANSI C63.4.

The resolution bandwidth is set to 9 kHz for both quasi-peak detection and average detection

measurements.

Line conducted data is recorded for both NEUTRAL and LINE.

TEST RESULTS

No non-compliance noted
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CONDUCTED RF VOLTAGE MEASUREMENT

Product Name 802.11a/b/g Wireless Router Test Date 2005/06/14
Model BPAT700 Test By Alan Fan
Test Mode | Antenna (1): Pacific Wireless / RT58-19 | TEMP&Humidity| 30°C, 58%

LINE
30 Level (dBu'/) Date: 2005-06-14 Time: 11:04:17

CISPR22 CLASS-B(OP)

CISPR22 CLASS-B{AV(G)

g W

1 2 5 10 20 30
Frequency (MHz)
Freq. Cory . Reading Talue Emisgion Lewvel Limit Margin
Factor dBEu¥ dBulf dBul dBul
MH= dE or Rre Q.rP Rre n.p Are o.P Rre
o152 0_10 5497 33.99 55.07 3d4._09 6591 55.91 -10.84 -21_%2
o152 0_10 55. &0 32.39 5590 32.49 6587 5587 -9.97 -23.3%8
o204 0_10 53.11 17. 80 53.21 i7.90 63._45 53.45 -i0.24 -35_5G5
0. 244 0._10 50.41 30.77 50.51 30_87 61.95 51.95 -11.44 -21._0%
0286 0._10 49 29 31.37 49 39 31.47 60.63 50.63 -11.24 -19%_1%
0._30%8 0._10 48 88 T.22 48 98 T.32 60._02 50.02 -11.04 -42_70
o404 0.10 46. 87 2.56 46. 97 J.66 57.11 47.17 -10.80 -38.11
o419 0_10 4635 18. 60 46 45 1&_7T0 57.46 47 .46 -11.01 -Z2&_7s
o489 0_10 43 82 199 43 92 2.09 56.19 4619 -12_.27 -44_10
0. 541 0_10 42 33 4 11 42 43 4 21 5600 46 .00 -13.57 -41.719
o519 0._10 4131 1926 41._ 41 19 3% 5600 46 .00 -14. 59 -26_6d
0611 0._10 39._25 3. 83 3935 3.93 5600 46 .00 -16.65% -42._07
0. 644 0._10 4693 41_26 4703 41_36 5600 46 .00 -8.97 -4 _6d
1.147 0.10 38. 81 36. T4 38.91 36. 84 56. 00 46. 00 -17. 09 -9.1%

Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/14
Model BPAT700 Test By Alan Fan
Test Mode | Antenna (1): Pacific Wireless / RT58-19 [ TEMP&Humidity 30°C, 58%

NEUTRAL
80 Level (dBuv) Date: 2005-06-14 Time: 11:19:36
' CISPR22 CLASS-B(QP)
|| | : CISPR22 CLASS-B(AVG)
il |
|
40 | 1 ;
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Freq. Corr. Reading Talue Emission Lewel Limit Margin
Factor dBul dBulf dBulf dBulr
MH=z de o.p fve o.r Ave o.p Are o.r fve
0.155 0.20 53.71 2Z2.30 53.91 22.50 65. 74 55.74 -11.83% -33.24
0.203 0.20 49 _ g9 25.43% 50.09 25.63 63.49 53.49 -1%2.40 -27.%6
0.246 0.20 4754 23.21 47. 14 23.41 61.91 51.91 -14.17 -28.50
0.275 0.20 40.06 226 40.26 9_46 58_39 48 329 -18.132 -38.932
0.49%4 0.20 35.02 18.39 25.22 18.59 56.10 46.10 -20.88 -27.51
0.576 0.20 33.717 24.91 33.97 25.11 56.00 46.00 -22.03 -20.8%
0.857 0.20 41.49 28.94 41.69 29.14 56.00 46.00 -14.31 -16.8%86
1.147 0.20 36.49 26.92 36.69 27.12 56.00 46.00 -19.31 -1%&. %8
1.359 0.20 38.06 23.89 38.26 24.09 56.00 46.00 -17.74  -21.91
15. 146 0.61 3450 25.74 35.11  26.35 60.00 50.00 -24_ 8% -23.65
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/07
Model BMAT700 Test By Alan Fan
Test Mode Antenna (2): Hwa Yao / PA-5775-19 | TEMP&Humidity 27°C, 63%

LINE
80 Lewvel (dBu\) Date; 2005-06-07 Time: 193917
\ CISPR22 CLASS-B{OP)
‘ Hm I CISPR22 CLASS-BIAVG)
| i
“ ”” ‘H 1 "3 T:
-"] ‘ i ! i 1L
| |
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Ereq. Corr. Reading Talue Emizzion Lewvel Limit Margin
Factor dBul¥ dBul¥ dBul¥ dBu¥
MH= de Q.p Ave Q.p Ave Q.p Ave 0.p Ave
0.169 0.10 53.30 15.98 53.40 16.08 61.99 54.99 -11.59%9 -38.91
0.230 0.10 48 .72 20.95 48 82 21.05 62.44 52.44 -13.62 -31.39
0.282 0.10 46 .45 27.96 46_55 28.06 €0.72 50.72 -14.17 -22._66
0.426 0.10 43 .44 27.76 43 .54 27.86 57.3% 47.33 -13.179 -9.47
0.502 0.10 26.328 9.08 26.48 918 56.00 46.00 -19.52 -36.82
0.571 0.10 3938 32,36 39 .48 32.46 56.00 46.00 -16.52 -13.54
5.050 0.21 43 .22 38,32 43 .43 38.52 €0.00 50.00 -16.57 -11.47
19. 705 0.90 40. 80 36.33 41.70 37.23 €0.00 50.00 -18.30 -12.77
Remark

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/07
Model BMAT700 Test By Alan Fan
Test Mode Antenna (2): Hwa Yao / PA-5775-19 | TEMP&Humidity 27°C, 63%

NEUTRAL
o Level (dBuv) Date: 2005-06-07 Time: 19:21:20
m CISPR22 CLASS-B(QP)
“"H.. . = =
‘ |‘ e CISPR22 CLASS-B(AVG)
;i |
-
40 | |
il
! i i, Iy 7
y V
1]
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Freq. Corr. Beading Talue Emiggion Level Limit Margin
Factor dBul dBulr dBulr dBul
MH= dE Q.p Ave o.p Are o.r Ave Q.p Are
0.152 0.20 54.0%8 20.06 51 28 30.26 65.82 55_82 -11.54 -25_66
0.213 0.20 50.14 32.86 50.34 33.06 63.08 53_08 -12.74 -20_02
0.217 0.20 4925 31.64 49 _45 31. 84 62.93 52_93 -1%.48 -21.039
0.27 0.20 4568 19.23 4588 19.43% 60.94 50_94 -15.06 -31.51
0.428 0.20 40.93 31.35 41.13 31.55 57.29 47.239 -16.16 -15.74
0.4320 0.20 40.532 20.89 40.72 31.09 57.26 47.26 -16.53 -16.17
0.571 0.20 39.90 29.92 40.10 30.12 56.00 4600 -15.90 -15.8%
0.857 0.20 41.05 30.32 4125 30.52 56.00 46_00 -14.75 -15.48%
1.359 0.20 35.26 22.25 35.46 22.45 56.00 46_00 -20.54 -23_55
15. 489 0.65 37.36 32.26 3g.01 3291 60.00 50_00 -21.93% -17.03
28. 747 1.63 31.717 29.55 33.40 31.18 60.00 50_00 -26.60 -18_82
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/07
Model BMBGT700 Test By Alan Fan
Test Mode Antenna (3): Hwa Yao / PA-2450-18 | TEMP&Humidity 27°C, 63%

LINE
80 Level {dBu\) Date; 2005-06-07 Time: 21:45:44
CISPR22 CLASS-B{OP)
I | |
“H ‘li‘ ! | L CISPR22 CLASS-B(AVG)
!
” ‘ M
40 ‘ AP
‘ i1 H
Ha |
i
11
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Freq. Corr. Reading Talue Emizzion Lewrel Limit Margin
Factorxr dBul dBulr dBul dBulf
MH= dE o.r Ave Q.p fire o.p fve 0.p Aire
0.150 0.10 55.93  34_84 56.03 34.94 66_00 56_00 -9.97 -21_06
0.159 0.10 51.97 26_55 5. 07 26_65 €5.52 55.52 -10.45 -28._87
0.21% 0.10 51.87 35.25 51.97  35.35 €3.40 53.10 -11.13 -17.15
0.221 0.10 51.36 35.74 51.46  35.84 €2.79 52.79 -11.33 -16_395
0.276 0.10 47.87 17.56 47.97  17.66 €0.9%4 50.94  -12_ 97 -33_2%
0.327 0.10 4644 .16 4654 .26 59.53 49.53 -12.99 -40_27
0.496 0.10 43.35 39.33 43.45  39.43 56.07 4607 -12.62 -6_6d
0.592 0.10 34.84 13_69 2494 13.79 B6.00 46.00 -21.06 -32.21
0.779 0.10 41.24  38.32 41.34  38.42 56.00 46.00 -14.66 -1_58
5.537 0.26 4% .44  39_82 43.70 40.08 €0_00 50.00 -16.30 -9_92
15. 388 0.64 32.32 26.84 22.96 27.4% €0_00 50.00 -27.04 -22_52

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Product Name 802.11a/b/g Wireless Router Test Date 2005/06/07
Model BMBGT700 Test By Alan Fan
Test Mode Antenna (3): Hwa Yao / PA-2450-18 | TEMP&Humidity 27°C, 63%

NEUTRAL
80 Lewvel {dBu\) Date; 2005-06-07 Time: 21:50:50
CISPR22 CLASS-B{OP)
B[ |
l ’ | 4 CISPR22 CLASS-B(AVG)
“Ul“ | ula '
40 | | i3 14
li! i ik
I 1
I
_ | ( I
i d |
T
?.:
1]
0.15 0.5 1 2 5 10 20 30
Frequency {MHz)
Ereq. Corr. Reading Talue Emiszsion Lewvel Limit Margin
Factor dBul dBulf dBulr dBul
MH=z dE o.r Ave 0.p Are a.r Are 0.p Are
0.150 0.20 5567 34.71 55.87 34.91 66.00 5600 -10.13 -21.09
0.165 0.20 55.11  20.40 55.31 20.60 65.21 655.21 -9.90 -34.61
0.189 0.20 5338 22.79 53.5% 22.99 61.06 54_06 -10.4% -30.07
0.251 0.20 49_04 22.88 49 24 23.08% 61.73 5173 -12.49 -28.65
0.237 0.20 46_56 17.79 4676 17.99 60.32 50_32 -12.56 -32. 33
0.353 0.20 44 _58 33.82 4478 34.02 58.90 48._90 -14.12 -14. 88
0.42% 0.20 40._15 26.47 40.95 26.67 57.29 47.23 -16.34 -20.62
0.555 0.20 35.176 2.31 35.96 2.51 56.00 4600 -20.04 -43.49
0.589 0.20 33.13 1.87 33.33 z.07 56.00 46_00 -22.67 -43.93
1.20% 0.20 27.29 20.43 27.49 30.632 56.00 46_00 -18.51 -15.37
15.38% 0.64 31.05 23.40 31.69 24.04 60.00 50_00 -28.31 -25.96
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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9. ANTENNA REQUIREMENT
9.1 STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

9.2 ANTENNA CONNECTED CONSTRUCTION

The antenna (1) used for this product is Panel RT58-19 antenna. The antenna connector is
SMA connector and the Gain of this antenna is only 19dBi at 5.0GHz.

The antenna (2) used in this product is Panel PA-5775-19 antenna. The antenna connector is

N-type Female connector and the Gain of this antenna is only 19dBi at 5.0GHz.

The antenna (3) used in this product is Panel PA-2450-18 antenna. The antenna connector is

N-type Female connector and the Gain of this antenna is only 18dBi at 2.4GHz.
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APPENDIX SETUP PHOTOS

RADIATED EMISSION MEASUREMENT SETUP

Antenna (1): Pacific Wireless / RT58-19
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Antenna (2): Hwa Yao / PA-5775-19
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Antenna (3): Hwa Yao / PA-2450-18
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POWERLINE CONDUCTED EMISSION MEASUREMENT SETUP

Antenna (1): Pacific Wlireless / RT58-19
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Antenna (2): Hwa Yao / PA-5775-19

L
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Antenna (3): Hwa Yao / PA-2450-18






